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TEST REPORT CERTIFICATION

Applicant - InFocus Corporation
Manufacturer - InFocus Corporation
EUT Description : 40"LCD PC
FCCID - 146INF4030
(A) Model No. : INF4030
(B) Power Supply : N/A
(C) Test Voltage : AC 120V/60Hz
Tested for comply with:

FCC CFR47 Part 15 Subpart C: 2014

Test procedure used:
ANSI C63.10: 2013
KDB789033D01

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart E requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Aug.18~Sep.15, 2015 Report of date: Sep.23, 2015
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 15: 15.207 PASS
Radiated Emission FCC Part 15: 15.209 PASS
Band Edge Compliance FCC Part 15: 15.407 PASS
6dB&26Bandwidth Test FCC Part 15: 15.407(a) PASS
Output Power Test FCC Part 15: 15.407(a) PASS
Power Spectral Density Test FCC Part 15: 15.407(a) PASS
Frequency Stability FCC Part 15: 15.407(g) PASS
Antenna requirement FCC Part 15: 15.203 PASS
N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15270
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name : 40" LCD PC
Model Number . INF4030
FCCID . 146INF4030
Radio : IEEE802.11 a/b/g/n; Bluetooth V3.0+EDR; Bluetooth V4.0
Operation : IEEE 802.11a: 5180MHz—5240MHz; 5745MHz—5825MHz
Frequency IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE802.11n HT20: 2412MHz—2462MHz;
5180MHz—5240MHz; 5745MHz—5825MHz
IEEE802.11n HT40: 2422MHz—2452MHz;
5190MHz—5230MHz; 5755MHz—5795MHz
Bluetooth : 2402-2480MHz
Modulation - IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
Technology IEEE 802.11a/g: OFDM(64QAM, 16QAM, QPSK, BPSK)

Antenna Assembly
Gain

Applicant

Manufacturer

Factory

Control Pen
Power Cable
Date of Test

Date of Receipt

IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,QPSK,BPSK)
Bluetooth V3.0+EDR: GFSK, n/4DQPSK,8-DPSK
Bluetooth V4.0:GFSK

. Antenna Type: PIFA

Bluetooth: 2.63dBi
WIFI 2.4GHz: 2.63dBi
WIFI 5GHz: 3.43dBi

. InFocus Corporation

13190 SW 68th Parkway, Suit 200, Portland Pregon 97223, USA

. InFocus Corporation

13190 SW 68th Parkway, Suit 200, Portland Pregon 97223, USA

: Hongfujin precision industry (wuhan) Co., Ltd.

1#, 2nd GUANG GU ROAD, DONGHU NEW TECHNOLOGY
DEVELOPMENT DISTRICT, WUHAN CITY, HUBEI PROVINCE,
CHINA

- Manufacturer: InFocus
- Unshielded, Detachable, 3.0m
: Aug.18~Sep.15, 2015

: Aug.15, 2015

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15270
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode (nearly 100%
duty cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency

(Mpbs)(see Note) (MHz)

6 Low :CH36 5180

6 Middle: CH40 5200

6 High: CH48 5240

IEEE 802.11a 6 Low :CH149 5745

6 Middle: CH157 5785

6 High: CH165 5825

MCS0 Low :CH36 5180

MCSO0 Middle: CH40 5200

MCSO0 High: CH48 5240

IEEE 802.1InHT20 MCS0 Low :CH149 5745
MCS0 Middle: CH157 5785

MCSO0 High: CH165 5825

MCSO0 Low :CH38 5190

MCS0 High: CH46 5230

IEEE 802.1InHT40 MCS0 Low :CHI51 5755
MCSO0 High: CH159 5795

2.1.Block diagram of connection between the EUT and simulators

(EUT: 40" LCD PC)

EUT

l

AC Mains

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15270
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2.2. Test Facility

Site Description

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,
Guangdong, China

Name of Firm

Certificated by FCC, USA
3m Anechoic Chamber :  Registration Number: 90454
Valid Date: Dec.30, 2017

Certificated by FCC, USA
3m & 10m Anechoic Chamber :  Registration Number: 794232
Valid Date: Jul.12, 2017

Certificated by Industry Canada
EMC Lab. : Registration Number: IC 5183A-1
Valid Date: May.14, 2017

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA

NVLAP Code: 200372-0
Valid Date: Mar.31, 2016

2.3. Measurement Uncertainty (95% confidence levels, k=2)

Test [tem Uncertainty
Uncertainty for Conduction emission test 3.4dB (150KHz to 30MHz)

in No. 1 Conduction
3.0 dB(30~200MHz, Polarization: H)
Uncertainty for Radiation Emission test 3.0 dB(30~200MHz, Polarization: V)

in 3m chamber 3.2 dB(200M~1GHz, Polarization: H)
3.1 dB(200M~1GHz, Polarization: V)
Uncertainty for Radiation Emission test in 6.3 dB (1~6GHz, Distance: 3m)
3m chamber (1GHz-18GHz) 5.7 dB (6~18GHz, Distance: 3m)
Uncertainty for Radiated Spurious 3.6 dB
Emission test in RF chamber )
Uncertainty forIC(.)nductlon Spurious 20dB
emission test
Uncertainty for Output power test 0.8 dB
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.1 %
Uncertainty for test site temperature and 0.6
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15270
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

Item Equipment Manufacturer | Model No. | Serial No. | Last Cal. |Cal. Interval

1. 1# Shielding Room AUDIX N/A N/A Apr.17,15 1 Year
2. Test Receiver  |Rohde & Schwarz ESCI 100842 | Apr.28,15| 1 Year
3. L.L.S.N.#1 Rohde & Schwarz| ESH2-Z5 100429 | Oct.29,14| 1 Year
4. L.I.S.N#2 Kyoritsu KNW-403D| 8-1750-2 |Apr.28,15 1 Year
5. Terminator Hubersuhner 50Q No.1 Apr.28,15| 1 Year
6. Terminator Hubersuhner 50Q No.2 Apr.28,15| 1 Year
7. RF Cable MIYAZAKI 3D-2W No.1 Apr.28,15 1Year
8. Coaxial Switch Anritsu MP59B | 6200766906 | Apr.28,15| 1 Year
9. Pulse Limiter Rohde & Schwarz| ESH3-Z2 101838 | Oct.29,14 1 Year

10. Test Software AUDIX E3 6.100913a N/A N/A

3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
| ] L ] A
80cm
0.8m|
=~

LISN#1 LISN#2 R §

——

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15270
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1.40" LCD PC (EUT)

Model Number : INF4030
Serial Number : N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.

3.5.3.PC run test software to control EUT work in Tx mode(WiFi5GHz).

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.
1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10: 2013 on Conducted
Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15270
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5180-5240MHz Band:

Data: 14 File: E:2015 Report Data\FIFOXCONNWACS15Q1368r1.EM6 (20)
anLevel (dBuv) Date: 2015-09-15
700
60.01 FCCPART 15C
50.0 FCC PART 15 € (AVG)
40.0)
30.0
200
10.0]
15 .2 ] 1 2 10 20 30
Trace: (Discrete} Frequency (MHz)
Site no Conduction Data No 114
Dis./Lisn
Limit
Env./Ins. Engineer :Leo Li
EUT
Fower Rating
Test Node
M/H:INF4030
LISN Cable Emission
No Freg Factor Loss Reading  Level Limits Margin Remark
(MHz) (dE) (dB} (dBuv) (dBuV) (dBuv) (dE)
1 0.170 0.1 2.9z 25.28 38.34 64.94 26.60 QP
2 0.192  0.13 2.93  26.51 36.57 63.84 27.27 QP
3 0.322  0.13 9.93  18.35 29.41 59.66 30.25 QP
4 8.323  0.27 10.11  35.23 45.61 60.00 14.39 QP
5 8.728  0.27 0.1z 35.88 46.27 60.00 13.73 QP
6 25.864 0.62 10.34  27.19 38.15 60.00 21.85 QP

Remarks:

1.Emission Level=LISN Factor+Cahle Loss|Include 10dB

2.If the average limit is met when using a quasi-peak
the EUT shall he deemed to mest both limits and mea:
with average detector is unnecessary.

5745-5825MHz Band:

pulse limit)+Reading.
detector.
surement

Data: 15 File: E:2015 Report Data\FIFOXCONNWACS15Q1368r1.EM6 (20)
anLevel (dBuv) Date: 2015-09-15
70.0]
600 FCCPART 15C
50.0 FCC PART 15 € (AVG)
40.0)
30.0
20.0]
10.0]
A3 .2 ] 1 2 10 20 30
Trace: (Discrete) Frequency (MHz)
Site no 11# Conduction Data Mo :1S
Dis./Lisn 014 ESHz-Z5 LINE
Limit
Env./Ins. Engineer :Leo_Li
EUT
Power Rating
Test Node
H/H: INF4030
LISH Cable Ewission
o Freg Factor Loss  Reading  Level Limits Margin Rewark
(MHz) (dE) (dE)  (dBuv] [G:) (dBuv] (dE)
1 0.194  0.13 9.93  20.62 39.68 63.84 24.16 QP
2 0.313  0.13 2.3 12.78 23.85 59.88 30,03 QP
3 8.501  0.27 10,12 35.87 26.26 60.00 13.72 QP
4 8.964  0.27 10,13 33.16 43.56 60.00 16.42 QP
s 23.387  0.65 10.33  28.39 39.37 60.00 20.63 QP
6 24.653  0.63 10.34  26.85 37.82 60.00 22.18 QP
Remarks: 1.Emission Level=LISN Fastor+Cable Loss(Include 10dB pulse limit)+Reading.

2.If the average limit is met vhen using a quasi-peak detector.
the EUT shall ke deemed to meet both limits and measurement
with average detector is unnecessary.

Data: 13 212015 Report DataFIFOXCONNWACS15Q1368r 1.EM6 (20)
o Level (dBuv) Date: 2015-09-15
70.0
60.0 FCC PART 15C
500 FCC PART 15 € {(AVG)
40.0
30.0
20,0
10.0
15 .2 5 1 2 10 20 30
Trace: (Discrete} Frequency (MHz)
Site n :1# Conduction Data No 113
Dis./Lisn 12014 ESH2-Z5 NEUTRAL
Limit :FCC PART 15 C
Env./Ins. 123.1%C/56% Engineer :lea_Li
EUT 140" LCD BC
Power Rating :AC 120V/60Hz
Test Hode :Tx Hode
M/N: INF4030
LISN Cable Emission
No Freq Factor Loss  Reading  Level Limits Margin Remark
(MHz| (dB) (dB] (dBuv) (dBuv) (dBuv) (dB]
1 0.150  0.13 2.9z z7.27 38.02 66.00 27.98 QP
2 0.194 0.13 2.93  22.59 32.65 63.94 31,18 QP
3 8.501 0.32 10.12  34.37 44.81 60.00 15.13 QP
4 12.124 0.4 10.14  28.28 38.86 60.00 21.14 QP
5 22.416  0.77 10.29  27.35 38.21 £0.00 21.59 QP
6 25.727  0.77 10.34  27.49 38.60 60.00 21.a0 QP
Remarks: 1.Emission Level=LISN Factor+Cable Loss|Include 10dB pulse limit)+Reading.

2.If the average limit is met when using a quasi-peak detector.
the EUT shall he deemed to meet koth limits and measuremenc
with average detector is unnecessary.

Data: 16 212015 Report DataFIFOXCONNWACS15Q1368r 1.EM6 (20)
o Level (dBuv) Date: 2015-09-15
700
0.0 FCC PART 15C
500 FCC PART 15 € {(AVG)
40.0
30.0
200
10.0
A3 .2 B 1 2 10 20 30
Trace: (Discrete) Frequency (MHz)
Site n 11 Conduction Data No  :16
Dis./Lisn 12014 ESH2-Z5 NEUTRAL
Limit tFCC PART 15 C
Env./Ins. 123.1%C/56% Engineer :lea_Li
EUT 140" LCD PO
Pover Rating :AC 120V/60Hz
Test Hode iTx Mode
1/ INF4030
LISH Cable Emission
Ha Freg Fastor Loss  Reading  Lewvel Limits Margin Remark
(MHz) (dB) (B (dBuv] (dBuv] (dBu¥) (B
1 0.170  0.13 9.9z 25.68 35.74 £4.94 29.20 QP
2 0.124  0.13 2.93  24.43 34.49 63.94 29.35 QP
3 7.687  0.32 10.10  32.52 43.01 60.00 16.93 QP
4 8.323  0.32 10011 34.1% 44.56 60.00 15.244 QP
s 23.263  0.77 10.33  28.59 39.69 60.00 20.31 QP
6 25.321  0.77 10.34  28.58 39.69 60.00 20.31 QP
Remarks: 1.Emission Level=LISN Fastor+Cable Loss(Include 10dB pulse limit)+Reading.

2.If the average limit is met when using & gquasi-peak detector.
the EUT shall ke deemed to meet both limits and measurement
vith average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15270
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4. RADIATED EMISSION TEST

4.1.Test Equipment
4.1.1.For frequency range 30 MHz ~1000MHz (In Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. 3#Chamber AUDIX N/A N/A Nov.23,14 1 Year
2. EMI Spectrum Agilent E4407B MY41440292 | Apr.28,15 1 Year
3. Test Receiver Rohde & Schwarz | ESVSI10 834468/011 Apr.28,15 1 Year
4. Amplifier HP 8447D 2648A04738 | Apr.28,15 1 Year
5. | Trilog-Broadband | gy \R7BECK |VULB 9168|  9168-493  |May.06,15| 1 Year

Antenna
CFD400-N
6. RF Cable MIYAZAKI W(3.5M) No.3 Apr.28,15 1 Year
CFD400-L
7. RF Cable MIYAZAKI W(22M) No.7 Apr.28,15 1 Year
8. Coaxial Switch Anritsu MP59B 6201397222 | Apr.28,15 1 Year

9. Test Software AUDIX E3 6.2009-5-21a(n) N/A N/A

4.1.2.For frequency range 1GHz~40GHz (In Anechoic Chamber)

Item Equipment Manufacturer| Model No. Serial No. | Last Cal. | Cal. Interval
1. 3#Chamber AUDIX N/A N/A Nov.02, 14 1 Year
2. Spectrum Analyzer Agilent E4407B MY41440292| Apr. 28,15 1 Year
3. Horn Antenna ETS 3115 9607-4877 | Sep.20, 14 1 Year
4. Amplifier Agilent 8449B 3008A00863 | Apr. 28,15 1 Year
5. RF Cable Hubersuhner | SUCOFLEX106| 77977/6 | Apr. 28,15 1 Year
6. RF Cable Hubersuhner | SUCOFLEX106| 28616/2 | Apr. 28,15 1 Year
7. Horn Antenna ETS 3116 00060089 | Sep.20, 14 1 Year

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15270
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3m

2.0m(L)*1.0m(W)*0.8m(H) __ || (FIBRE GLASS)

TURN TABLE

Combining Network H AMP HSpectrum
AnalABSORBER

— PC System

Receiver

For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

”:IF

(Reference Point)

2.0m(L)*1.0m(W)*1.5m(H) —p
ABSORBER
(30cm maximum)

z

TURN TABLE | 1.5m
(Styrene)

AMP | |Spectrum Analyzer| |

PC System
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4.3 Radiated Emission Limit

For transmitters operating in the 5.15-5.25 GHz; 5.25-5.35GHz; 5.47-5.725GHz,
5.725-5.850GHz band: all emissions outside of those band shall not exceed an EIRP of -27
dBm/MHz.Unwanted emissions below 1 GHz and those emissions appearing within 15.205
restricted frequency bands must comply with the general field strength limits set forth

n

Section 15.209

4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)
Remark (1) Emission level dBuV =20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 145
8.291 -8.294 1499 - 150.05 2310 -2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-365
12.57675 - 12.57725 322-3354 3600 - 4400 A

4.4.EUT Configuration on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

4.4.1.40" LCD PC (EUT)

Model Number : INF4030
Serial Number : N/A

4.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd.
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4.5.0perating Condition of EUT

4.5.1.Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turned on the power of all equipment.

4.5.3.Let EUT work in Tx mode.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground . The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna) is
used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna is set on Test. In order to find the maximum emission levels, all of the interface cables
must be manipulated according to ANSI C63.10-2013 on radiated emission Test.

For emissions below 1GHz and those emissions appearing within 15.205 restricted
frequency bands use below procedure:

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for
peak emissions measurement above 1GHz and IMHz RBW, 10Hz VBW for average
emissions measure above 1GHz

For the emissions above 1GHz and not appearing within 15.205 restricted frequency

bands use below procedure:

(1).The maximum emission at 3m distance was measured and recorded with receive antenna in
both vertical and horizontal by rotating the turntable and by lowering the receive antenna.

(2).The EUT was then removed and replaced with a substitution antenna in the same position
and the substitution antenna must have the same polarization with the receive antenna.

(3). A signal which have the same frequency obtained in step 2 was fed to the substitution, the
receive antenna was raised and lowered to obtain a maximum reading at the test receiver,
the level of the signal generator was adjusted until the measured field strength level in step
2 was obtained, recorded the level of the signal generator.

(4).Repeated step 4 with both antenna polarizations

(5).The spurious emissions is equal to the power supplied by the signal generator and
corrections due to the gain of the substitution antenna and the cable loss between the signal
generator and the substitution antenna. or use procedure (6).

(6). Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2
Get the result of all unwanted emission outside the restricted band is less than the
-27dBm/MHz.

We had checked frequency range that is 30MHz to 10™ harmonic (40GHz) and no any
emissions were found from 18GHz to 40GHz, so the radiated emission from 18GHz to
40GHz were not record.
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4.7 Radiated Emission Test Results

PASS.
All the emissions from 30MHz to 1 GHz were comply with 15.209 limits.

All other emission comply with 15.407 (b)(1) requirements.

Duty cycle
5180-5240MHz Band:

Aggilevet Symetrum Anabyer - Swepl 54

Center Freq 5180000000 GHz g Typa: Log-Pwr
T Wide —s— 171G Fras Run
IF Gl o BAsten: 20 4B

Ref Dffzet 11.6 dB
Ref 20.00 dBm

:ﬂ-..',..“J.!lll..h".\llil.-.‘ﬂl,t"ri.‘{-m-'|"mﬁ.*l“l_l-'.n'-ﬁ';1I‘!"HH!":{{i}r‘tﬁ'nL!}&ﬁ'.‘r'ﬂ'wﬂhﬁfﬁ'-"ﬁ"‘il"ﬂ'“r"l‘ﬂﬂ".'ur.l!'#i

Center 5180000000 GHz ' ' ' ' ' Span 0 Hz
Res BW 100 kHz SVBW 100 kHz Sweep 100.0 ms (1001 pts)

s 4 Alignmen] Completsd

5745-5825MHz Band:

Aggilevet Symetrum Anabyer - Swepl 54

Center Freq 5.745000000 GHz g Typa: Log-Pwr
T Wide —s— 171G Fras Run
IFGain:L o BAsten: 20 4B

Ref Dffzet 11.6 dB
Ref 20.00 dBm

!‘thﬁ'ﬁu:#.:lﬁ.ld:,l;_-l A H il }.#'IMI el bk ri;’ill'lflq'lrhll, W I. iy 1;1 *.!J'k,i-..,\'JrH‘,:;\'l: F gy ."i-"a'H

Center 5745000000 GHz ' ' ' ' ' Span 0 Hz
Res BW 100 kHz SVBW 100 kHz Sweep 100.0 ms (1001 pts)

Note: The Duty Cycle is close to 100%.
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5180-5240MHz Band:
Frequency: 30MHz~1GHz

Data: 27
Level (dBuMim)
80

ile: E:12015 Report DatalFFOXCONNACS 1501368R1.EM6 (30)

Date: 2015-09-14

FCCPART 15 C (3M)

I

I — i
10

Y50 221, 418, 612 806. 1000
Frequency (MHz)
Site no. 3m Chamber Data no.
Dis. / Ant. : 3m 2015 CBL6112D 35375 Ant. pol. HORIZONTAL

Limit : FCC PART 15 C (3M)

Env. / Ins. Z47C/SE% Engineer Leo-Li

EUT : 40" LCD PC M/N:INF4030

Power rating : AC 120V/60Hz

Test Mode Tx Mode

hnt . Cable Emission
No. Freq. Factor Loss Reading Level Limits HNargin Rewark
(MHz) (dB/m) (dB)  (dBWW)  (dBuV/m) (dBuV/m)  [dE)

1 73.650 7.38 0.98 21.10 29.46 40.00 10.5% QF
2 241,460 12.67 1.65 20.87 35.29 46.00  10.71 QP
3 594,540 18.27 2,75 13.14 35.16 46.00  10.84  OF
4 720,840 20.11  3.07  21.70 44.58 46.00 1.1z oF
5 742.950 20.53 3.12 19.13 4z.78 46.00 3.2z QF
6 961,200 22.60 3.62 13.18 39.20 54.00  14.60  OF

Remarks: 1. Emission lLevel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official

limit are not reported.

Data: 26
Level (dBu\im}
80

File: E:2015 Report DatalFFOXCONMNACS 1501368R1.EM6 (30)
Date: 2015-09-14

FCC PART 15 C (3M)

%5 224, 418, 612, 806. 1000
Frequency (MHz)
Site no. 3m Charber Data no. H
Dis. / Ant. : 3m 2015 CBLE112D 35375 hnt. pol. @ VERTICAL
Limit FCC PART 15 € (3M)
Env. / Ins. 24%C/56% Engineer Leo-Li
EUT 40" LED PO H/N: INF4030
Power rating AC 120%/6G0HZ
Test Mode Tx Mode
hnt. Cable Emission
Mo, Freq. Factor Loss Reading Level Limits HNargin Remark
(MHz)  (dB/w)  (dB)  (dBu¥)  (dBuV/m) (dBu¥/m)  (dE)
1 30.000 20.30 0.51 10.38 31.139 40.00 8.81 QF
2 76.560 7.46 0.98 21.27 28.71 40.00  10.29 ar
3 241.460 12.67 1.65 22.59 36.91 46.00 9.0 ar
4 720.640 20.11  3.07  18.55 41.73 46.00  4.27 ap
5 742.950 20.53 3.12 17.29 40.94 46.00 5.06 QF
6 961,200 22.60 3.6z  10.33 36.55 54.00  17.a5 ar

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 2048 below the official
limit are not reported.
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Frequency: 1GHz~18GHz

Data: 1 File: F:12015 Report FFOXCONNIACS1501368R3 WIFI56-FCC.EM6 (112) Data: 2 File: F:2015 Report FFOXCONNIACS 1501368R3 WIFI56-FCC.EMG (112)
Level (dBu! Date: 2015.08-18 Level (dBuV/m) Date: 2015-08-18
120 120
1
FCC PART 15C PEAK FCC PART 15C PEAK
3
60 60
FCC PART 15C AV
© 1000 4400. 00. 11200. 14600. 13000 1000 4400. 7800, 1 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanber Data no. : 1 Site no. 3m Chanber Data no. : 2
Dis. / Anc. 3w 2014 3115 9607-4877 Ant. pol. : HORIZONTAL Dis. / Ane. 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limir FCC PART 15C PEAK Limit FCC PART 15C PEAK
Env. / Ins. 237C/54% Env. / Ins. 23%C/54%
Engineer Leo-Li Engineer Leo-Li
EUT 40" LD PC EUT 40" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120%/60Hz
Test Node IEEES0z.1la  S1S0MHz  Tx Test Mode IEEES0Z.1la  S1SO0MHz  Tx
N INF4030 N INF4030
int. Csble  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w)  (dB)  (dB) (GBuv)  [dBuV/m) (dBu¥/m)  {dB)
1 s1s0.000 33.73  9.83  35.37 85.85 93.84 74.00 -19.84 Peal
2z 10360.000 38.24 13.71 35.61 31.09 47.43 54.00 6.57 Average
3 10360.000 38.24 13.71  35.61 45.17 £1.51 74.00  12.49 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 3 File: F:12015 Report FFOXCONNIACS1501368R3 WIFI56-FCC.EM6 (112) Data: 4 File: F:2015 Report FFOXCONNIACS 1501368R3 WIFI56-FCC.EMG (112)
Level (dBuVim) Date: 2015.08-18 Level (dBuV/m) Date: 2015-08-18
120 120
1
FCC PART 15C PEAK FCC PART 15C PEAK
3
60 60
FCC PART 15C AV
® 1000 4400. 0. 11200. 14600. 18000 1000 4400. 7800. 11200. 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanber Data no. : 3 Site no. 3m Chanber Data no. : 4
Dis. / Ant. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / knt. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limir FCC PART 15C PEAK Limit FCC PART 15C PEAK
Env. / Ins. 237C/54% Env. / Ins. 237%C/54%
Engineer Leo-Li Engineer Leo-Li
EUT 40" LD PG EUT 40" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Node IEEES0z.11a  S5150MHz  Tx Test Mode IEEES0Z.11a  S150MHz  Tx
N INF4030 N INF4030
Ant. Csble  ANP Emission
No. Freq. Facter Loss factor Reading Level Limits MNargin Remark
(MHz) (dB/m)  {dB)  {dE) (dBuv)  ([dBuV/m) (dBu¥/m)  {dB)
1 s1s0.000 33.73  9.83  35.37 91.27 99.286 74.00 -25.26 Peal
2 10360.000 38.24 13.71 35.61 31.13 47.47 54.00 6.53 Average
3 10360.000 38.24 13.71 35.61 43.26 59.60 74.00  14.40 Peal

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

—imp Factor

The emission levels that are 20dB below the official

limit are not reported.
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Data: 9 12015 ReportFFOXCONNIACS1501368R3 WIFISGFCC.EM6 (112) Data: 10 2015 Report FFOXCONNACS15011368R3 -WIFISG6.FCC.EMG (112)
120 -evel (WBUVim) Date: 2015-08-18 12 LEve! (dBuVim) Date: 2015-08-18
1
FCC PART 15C PEAK FCC PART 15C PEAK
60 60 2
PART 15C AV
0 1000 4400. 7800. 11200. 14600. 18000 01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
site no. 3m Chamber pata no. : 9 Site no. 3m Chamber Data no. : 10
Dis. / Anc. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit FCC PART 15C PEAK
Env. / Ins. 23WC/ 545 Env. / Ins. 23%C/ 545
Engineer Leo-Li Engineer Leo-Li
EUT 40" LCD PC EUT 40" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120%/60Hz
Test Node IEEES02.11a  5240MHz  Tx Test Mode IEEESO0Z.11a  5240MHz  Tx
N INF4030 N INF4030
Aint.  Cable  AmP Emission
No. Freq. Factor Loss factor  Reading  Level  Limits Margin Remark
(HHz) (dB/m)  (dB)  (dE) (GBuv)  [dBuV/m) (dBu¥/m)  {dB)
1 5za0.000 33.84  5.66  35.34 95.53  107.69 74.00 -33.60 Peak
Z 10480.000 38.28 13.61 35.58 30.45 46.97 54.00 7.03  Average
3 10480.000 38.29 13.81 35.58 44.28 60.80 74.00  13.20 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~lmp Factor
2. The ewission levels that are 204B below the official
limit are not reported.
Data: 11 112015 Report FIFOXCONN\ACS1501368R3 WIFISG-FCC.EMG (112) Data: 12 112015 Report FIFOXCONN'ACS 1501368R3 -WIFISG-FCC.EMG (112)
Level (dB Date: 2015.08-18 Level (dBuV/m) Date: 2015-08-18
120 120
1
FCC PART 15C PEAK FCC PART 15C PEAK
2
60 60
PART 15C AV
© 1000 4400. 00. 11200. 14600. 13000 1000 4400. 7800, 1 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanber Data no. : 11 Site no. 3m Chanber Data no. : 12
Dis. / Anc. 3w 2014 3115 9607-4877 Ant. pol. : HORIZONTAL Dis. / Ane. 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limir FCC PART 15C PEAK Limit FCC PART 15C PEAK
Env. / Ins. 237C/54% Env. / Ins. 23%C/54%
Engineer Leo-Li Engineer Leo-Li
EUT 40" LD PC EUT 40" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120%/60Hz
Test Node IEEES0z.11a  5240MHz  Tx Test Mode IEEES0Z.1la  5240MHz  Tx
N INF4030 N INF4030
int. Csble  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w)  (dB)  (dB) (GBuv)  [dBuV/m) (dBu¥/m)  {dB)
1 s5240.000 33.84 9.86 35.34 95.78  103.94 74.00 -29.94 Peal
Z 10480.000 38.29 13.81 35.58 30.24 46.76 54.00 7.2%  Average
3 10480.000 38.29 13.51 35.58 45.21 £1.73 74.00  12.27 FPeak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor

The emission levels that are 20dE belov the official
limit are not reported.
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Data: 17 12015 ReportFFOXCONNIACS1501368R3 WIFISGFCC.EM6 (112) Data: 18 2015 Report FFOXCONNACS15011368R3 -WIFISG6.FCC.EMG (112)
120 -evel (WBUVim) Date: 2015-08-18 12 LEve! (dBuVim) Date: 2015-08-18
1
FCC PART 15C PEAK FCC PART 15C PEAK
3
0 &0 PART 15C AV
0 1000 4400. 7800. 11200. 14600. 18000 01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
site no. 3m Chamber pata no. : 17 Site no. 3m Chamber Data no. : 18
Dis. / Anc. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit FCC PART 15C PEAK
Env. / Ins. 23WC/ 545 Env. / Ins. 23%C/ 545
Engineer Leo-Li Engineer Leo-Li
EUT 40" LCD PC EUT 40" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120%/60Hz
Test Node IEEES02.11a  5200MHz  Tx Test Mode IEEES0Z.11a  5200MHz  Tx
N INF4030 N INF4030
Aint.  Cable  AmP Emission
No Freq. Factor Loss factor  Reading  Level  Limits Margin Remark
(HHz) (dB/m)  (dB)  (dE) (GBuv)  [dBuV/m) (dBu¥/m)  {dB)
1 5z00.000 33.77  5.64  35.36 91.53 99.58 74.00 -25.58 FPeak
Z 10400.000 38.26 13.74 35.60 30.35 46.75 54.00 7.25  hverage
3 10400.000 38.26 13.74 35.60 4z.50 58.90 74.00  15.10 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~lmp Factor
2. The ewission levels that are 204B below the official
limit are not reported.
Data: 19 112015 Report FIFOXCONN\ACS1501368R3 WIFISG-FCC.EMG (112) Data: 20 112015 Report FIFOXCONN'ACS 1501368R3 -WIFISG-FCC.EMG (112)
Level (dB Date: 2015.08-18 Level (dBuV/m) Date: 2015-08-18
120 120
1
FCC PART 15C PEAK FCC PART 15C PEAK
2
60 60
PART 15C AV
© 1000 4400. 00. 11200. 14600. 13000 1000 4400. 7800, 1 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanber Data no. : 19 Site no. 3m Chanber Data no. : 20
Dis. / Anc. 3w 2014 3115 9607-4877 Ant. pol. : HORIZONTAL Dis. / Ane. 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limir FCC PART 15C PEAK Limit FCC PART 15C PEAK
Env. / Ins. 237C/54% Env. / Ins. 23%C/54%
Engineer Leo-Li Engineer Leo-Li
EUT 40" LD PC EUT 40" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120%/60Hz
Test Node IEEES0z.11a  S200MHz  Tx Test Mode IEEES0z.1la  S200MHz  Tx
N INF4030 N INF4030
int. Csble  ANP Emission
No Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w)  (dB)  (dB) (GBuv)  [dBuV/m) (dBu¥/m)  {dB)
1 sz00.000 33.77 9.84 35.36 85.33 93.38 74.00 -19.38 Peal
Z 10400.000 38.26 13.74 35.60 31.25 47.65 54.00 6.35 Average
3 10400.000 38.26 13.74 35.60 45.30 £1.70 74.00  12.30 FPeak

Remarks: 1.
-lmp Factor

Emission Level= Antenna Factor + Cable Loss + Reading

2. The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15270




AUDIX )

ECC ID:146INF4030

AUDIX Technology (Shenzhen) Co., Ltd.

page 4-10

Data: 21 2015 Report FFOXCONNACS1501368R3 -WIFI56-FCC.EM6 (112)
Level (dBuVim) Date: 2015-08-18
120
| ECC PART 15C PEAK
60
0 1000 4400, 7800 11200, 14600, 18000
Frequency (MHz)
Site no. 3m Chamber Data no. r 2z
Dis. / Ant. 3m 2014 3115 9607-4877  Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/ 548
Enginser Leo-Li
EUT 40" LCD PC
Fower rating : AC 120V/60Hz
Test Mode IEEES0Z . 11nHT20 S5180MH=z Tx
n/M INF4030
Data: 23 112015 Report FIFOXCONNIACS1501368R3 WIFISG-FCC.EMG (112)
Level (dB Date: 20150818
120
FCC PART 15C PEAK
60
© 1000 4400, 00. 11200, 14600, 13000
Frequency (MHz)
Site no. 3w Chember Data no. 23
Dis. / Ant. 3 2014 3115 9607-4877 Ant. pol. VERTICAL
Limit FCC PART 15C PELK
Env. / Ins. 237G/ 54%
Engineer Leo-Li
EUT 40" LSD PC
Power rating : AC 120V/60Hz
Test Mode IEEES02.11nHT20 51S0MHz  Tx
/N INF4030

Data: 22 12015 Report FFOXCONNIACS 1501368R3 -WIFI5G-FCC.EM6 (112)
Level (dBuV/m) Date: 2015-08-18
120
1
FCC PART 15C PEAK
3
&0 PART 15C AV
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. 3m Chamber Data no. :
Dis. / Ant. 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Enginser Leo-Li
EUT 40" LCD PC
Power rating : AC 120%/60Hz
Test Mode IEEES0Z.11nHT20 S5180MHz — Tx
N INF4030
Aint.  Cable  AmP Emission
No Freq. Factor Loss factor  Reading  Level  Limits Margin Remark
(HHz) (dB/m)  (dB)  (dE) (@BuV]  (dBuv/m] (dBu¥/m)  (dE)
1 5150.000 33.73 5.63  35.37 85.57 93.8¢ 74.00 -189.86 Peak
z 10360.000 38.24 13.71  35.61 31.51 47.85 54.00 6.15 lkverage
3 10360.000 38.24 13.71  35.61 45.33 61.67 74.00  12.33 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~lmp Factor
2. The ewission levels that are 204B below the official
limit are not reported.
Data: 24 212015 Report FIFOXCONNIACS 1501368R3 -WIFISG-FCC.EM6 (112)
Level (dBuV/m) Date: 2015-08-18
120
1
FCC PART 15C PEAK
3
60
PART 15C AV
0 j000 1400, 7800, 1 14600, 18000
Frequency (MHz)
Site no. 3m Chanber Data no. : 24
Dis. / Ant. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 237G/ 54%
Engineer Leo-Li
EUT 40" LCD PC
Power raving : AC 120¥/60Hz
Test Mode IEEES0Z.11nHT20 S1S0MHz — Tx
uH INF4030
int. Csble  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (@B/w]  (4B)  (dB) (GBuv)  [dBuV/m) (dBu¥/m)  {dB)
1 s1s0.000 33.73  9.83  35.37 88.97 96.986 74.00 -22.96 Peal
2z 10360.000 38.24 13.71 35.61 31.15 47.49 54.00 6.51 Average
3 10360.000 38.24 13.71  35.61 45.37 £1.71 74.00  12.29 FPeak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

-lmp Factor

The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15270
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Data: 29 2015 Report FFOXCONNACS1501368R3 -WIFI56-FCC.EM6 (112)
Level (dBuVim) Date: 2015-08-18
120
ECC PART 15C PEAK
60
0 1000 4400, 7800 11200, 14600, 18000
Frequency (MHz)
Site no. 3m Chamber Data no. r 2z
Dis. / Ant. 3m 2014 3115 9607-4877  Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/ 548
Enginser Leo-Li
EUT 40" LCD PC
Fower rating : AC 120V/60Hz
Test Mode IEEES0Z . 11nHT20 5200MHz Tx
n/M INF4030
Data: 31 112015 Report FIFOXCONNIACS1501368R3 WIFISG-FCC.EMG (112)
Level (dB Date: 20150818
120
FCC PART 15C PEAK
60
© 1000 4400, 00. 11200, 14600, 13000
Frequency (MHz)
Site no. 3w Chember Data no. T 31
Dis. / Ant. 3 2014 3115 9607-4877 Ant. pol. VERTICAL
Limit FCC PART 15C PELK
Env. / Ins. 237G/ 54%
Engineer Leo-Li
EUT 40" LSD PC
Power rating : AC 120V/60Hz
Test Mode IEEES02.11nHT20 S5200MHz  Tx
/N INF4030

Data: 30 2015 Report FIFOXCONNIACS 1501368R3 -WIFIS6.-FCC.EMB. (112}
Level (dBuV/m) Date: 2015-08-18
120
1
FCC PART 15C PEAK
3
&0 PART 15C AV
01000 4400 7800. 11200, 14600. 18000
Frequency {MHz)
Site no. 3m Charber Data no. H
Dis. / Ant. 3m 2014 3115 D607-4877  Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23+C/ 54
Enginser Leo-Li
EUT 40" LCD FC
Power rating AC 120%/60Hz
Test Mode IEEESOZ.11nHTZ0 5200MHz Tx
M/N INF2030
hnt . Cable AMP Emission
Ho Freq. Factor Loss  factor  Reading Level  Limits Margin Remark
(MHz) (dE/m) 1dB) (dE) (dBuv) (ABuV/m) (dBuv/m) (4B}
1 5200.000  33.77 9.64 35.36  85.11  93.16  74.00 -19.16 Peak
z 10400.000  38.26 13.74 35.60  30.25  46.65  54.00  7.35 Average
3 10400.000  38.26 13.74 35.60  45.21  61.61  74.00 12.39 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—inp Factor
2. The ewission levels that are 20dB below the official
limit are not reported.
Data: 32 112015 Report FFOXCONNACS 150 1368R3 WIFISG-FCC.EMG (112)
Level (4BuV/m) Date: 2015.08-18
120
1
FCC PART 15C PEAK
3
60
PART 15C AV
1000 4400, 7800. 1 14600, 18000
Frequency (MHz)
Site no. 3m Charber Data no. 32
Dis. / Ant. 3m 2014 3115 9607-4877 Aint. pol. VERTICAL
Limit FCC PART 15C PELK
Env. / Ins. 23*%C/54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120V/60Hz
Test Node IEEES0Z.11nHTZ0 5200MHz  Tx
N INF4030
Ant . Cable AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHzZ) (B 1) 1dB) (aB) (dBuv) [dBuW/m) [dBuW/m| [{=3:0]
1 5200.000 33.77 9.64 35.36 89.95 98.00 74.00 -24.00 Peak
Z 10400.000 38.26 13.74 35.60 3z.03 45.43 54.00 5.57 Average
3 10400.000  38.26 13.74 35.60  46.32 62.72  74.00 11.25 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

-lmp Factor

The emission levels that are 20dB below the official

limit are not reported.

Audix

Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15270
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Data: 33 2015 Report FFOXCONNACS1501368R3 -WIFI56-FCC.EM6 (112)
Level (dBuVim) Date: 2015-08-18
120
ECC PART 15C PEAK
60
0 1000 4400, 7800 11200, 14600, 18000
Frequency (MHz)
Site no. 3m Chamber Data no. : 3
Dis. / Ant. 3m 2014 3115 9607-4877  Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/ 548
Enginser Leo-Li
EUT 40" LCD PC
Fower rating : AC 120V/60Hz
Test Mode IEEES0Z . 11nHT20 5240MHz Tx
n/M INF4030
Data: 35 112015 Report FIFOXCONNIACS1501368R3 WIFISG-FCC.EMG (112)
Level (dB Date: 20150818
120
FCC PART 15C PEAK
60
© 1000 4400, 00. 11200, 14600, 13000
Frequency (MHz)
Site no. 3w Chember Data no. : 35
Dis. / Ant. 3 2014 3115 9607-4877 Ant. pol. VERTICAL
Limit FCC PART 15C PELK
Env. / Ins. 237G/ 54%
Engineer Leo-Li
EUT 40" LSD PC
Power rating : AC 120V/60Hz
Test Mode IEEES02.11nHT20 5240MHz  Tx
/N INF4030

Data: 34 12015 Report FFOXCONNIACS 1501368R3 -WIFI5G-FCC.EM6 (112)
Level (dBuV/m) Date: 2015-08-18
120
1
FCC PART! 15C PEAK
3
&0 PART 15C AV
01000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)
site no. 3m Chamber Data no.
Dis. / Ant. 3m 2014 3115 9607-4877 Ant. pol. : HORTZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Enginser Leo-Li
EUT 40" LCD PC
Power rating : AC 120¥/60Hz
Test Mode IEEES0Z.11nHT20 5240MHz  Tx
N INF4030
Ant. Cshle  ANP Emission
Mo Freq. Faotor Losa  fastor  Reading  Level  Limits Margin Remark
(MHz) (dB/m)  (dE) (dE) (dBuv] (dBu¥/m) [dEu¥/m) =53]
1 5240.000 33.84 9,66 35.34 86.85 25.01 74.00 -21.01 Peak
Z 10480.000 38.29 13.81 35.58 30.22 46.74 54.00 7.26  hverage
3 10480.000 38.29 13.81 35.58 45.30 61.82 74.00  12.18 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—kmp Factor
z. The ewission levels that are 2048 below the official
limit are not reported.
Data: 36 212015 Report FIFOXCONNIACS 1501368R3 -WIFISG-FCC.EM6 (112)
Level (dBuV/m) Date: 2015.08-18
120
1
FCC PART 15C PEAK
60 :
PART 15C AV
0 1000 4400, 7800. 1 14600, 18000
Frequency (MHz)
Site no. 3m Chanber Data no. : 36
Dis. / Ant. 3w 2014 3115 9607-4877 Aint. pol. : VERTICAL
Limit FCC PART 15C PEAK
Enmv. / Ins. 237G/ 54%
Engineer Leo-Li
EUT 40" LD PO
Power raving : AC 120¥/60Hz
Test Hode IEEES0Z.11nHT20 5240MHz  Tx
uH INF4030
int. Cshle  ANP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (@B/w)  (4E) (4B} (aBuY] (dBuY /1) [ABUS /) (aB)
1 S5zao.oo0 33.84 9.66 35.32 50.15 98.31 74.00 -24.31 Peak
Z 10480.000 38.29 13.61 35.58 31.20 47.72 54.00 6.26 Average
3 10480.000 38.29 13.61 35.58 44.32 £0.384 74.00  13.16 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

-lmp Factor

The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15270
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Data: 41 2015 Report FFOXCONNIACS1501368R3 -WIFISG-FCC.EMS (112)
Level (dBuVim) Date: 2015-08-18
120
FCC PART 15C PEAK
60
0 1000 4400, 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. 3m Chamber Data no. H
Dis. / Ant. 3m 2014 3115 9607-4877  Ant. pol. : HORIZOMTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23+C/ 544
Enginser Leo-Li
EUT 40" LCD PC
Fower rating : AC 120V/60Hz
Test Mode IEEES0Z . 11nHT40 S5190MHz Tx
n/M INF4030
Data: 43 112015 Report FFOXCONN\ACS1501368R3 WIFISG-FCC.EM6 (112)
Level (4Bt Date: 2015.08-18
120
FCC PART 15 PEAK
60
© 1000 4400. 00. 11200 14600, 18000
Frequency (MHz)
Site no. 3w Chember Data no. T 43
Dis. / Ant. 3 2014 3115 9607-4877 Ant. pol. VERTICAL
Limit FCC PART 15C PELK
Env. / Ins. 237G/ 54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120V/60Hz
Test HNode IEEES02.11nHT40 S190MHz  Tx
N INF4030

Data: 42 2015 Report FIFOXCONNIACS 1501368R3 -WIFIS6.-FCC.EMB. (112}
Level (dBuV/m) Date: 2015-08-18
120
1
FCC PART 15C PEAK
3
&0 PART 15C AV
01000 4400 7800. 11200, 14600. 18000
Frequency {MHz)
Site no. 3m Charber Data no. H
Dis. / Ant. 3m 2014 3115 D607-4877  Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23+C/ 54
Enginser Leo-Li
EUT 40" LCD FC
Power rating AC 120%/60Hz
Test Mode IEEESOZ.11nHT40 S5190MHz Tx
M/N INF2030
hnt . Cable AMP Emission
Ho Freq. Factor Loss  factor  Reading Level  Limits Margin Remark
(MHz) (dE/m) 1dB) (dE) (dBuv) (ABuV/m) (dBuv/m) (4B}
1 5190.000  33.75 9.3 35.36  80.36  ©8.33  74.00 -14.38 Peak
z 10380.000  38.25 13.73  35.61  31.20  47.57  54.00  6.43 Average
3 10380.000  38.25 13.73  35.61  45.33 61.70  74.00 12.30 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—inp Factor
2. The ewission levels that are 20dB below the official
limit are not reported.
Data: 44 112015 Report FFOXCONNACS 150 1368R3 WIFISG-FCC.EMG (112)
Level (4BuV/m) Date: 2015.08-18
120
1
FCC PART 15C PEAK
3
60
PART 15C AV
1000 4400, 7800. 1 14600, 18000
Frequency (MHz)
Site no. 3m Charber Data no. T 44
Dis. / Ant. 3m 2014 3115 9607-4877 Aint. pol. VERTICAL
Limit FCC PART 15C PELK
Env. / Ins. 23*%C/54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120V/60Hz
Test Node IEEES0Z.11nHT40 S5190MHz  Tx
N INF4030
Ant . Cable AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHzZ) (B 1) 1dB) (aB) (dBuv) [dBuW/m) [dBuW/m| [{=3:0]
1 5190.000 33.75 9.63 35.36 89.59 97.61 74.00 -23.61 Peak
Z 10380.000 38.25 13.73 35.61 30.36 46.73 54.00 T.27  Average
3 10380.000  38.25 13.73 35,61  45.21  61.58  74.00 12.42 Peak

Remarks: 1.

Emission Level= Antenna Factor +
-lmp Factor

Cable Loss + Reading

The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15270
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Data: 45 12015 Report FIFOXCONN'ACS1501368R3 -WIFISG-FCC.EM6 (112)
Level (dBuVim) Date: 2015-08-18
120
FCC PART 15C REAK
60
O T e Tt Poibncnd A e ol
0 1500 1643. 4786. 4929, 5072. 5215
Frequency (MHz)
site no. 3m Chamber Data no. : 45
Dis. / Rnt. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Eav. / Ins. 23¥C/54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120V/60Hz
Test Node IEEES0Z.11nHT40 S5190MHz  Tx
L5t INF4030
int. Cable NP Emission
No. Freq. Factor Loss  facmor Reading  Level Limits Margin Remark
(MHz) (dE/m) ([dE)  (dE) (dBu¥)  (dBuV/m) [dBuV/m)  (dE)
1 5143.508 33.68  D.g2  35.38 47.8¢6 £5.75 74.00  18.22 Peak
z 5150000 33.68  B.6z  35.39 47.06 54.95 74.00 19,02 Feak
3 5188.545 33.75 9.63  35.36 89.01 97.03 74.00 -23.03 Peak
Remarks: 1. Emission Level= kntenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are 204B below the official
limit are nor reported.
Data: 47 112015 Report FIFOXCONNACS1501368R3 -WIFISG-FCC.EM6 (112)
Level (dB Date: 2015.08-18
120
3
FCC PART 15C PEAK
60
T Sl LS L
0 4500 4643, 86. 4 5072, 5215
Frequency (MHz)
Site no. 3m Chanber Data no. : 47
Dis. / Ant. 3w 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limir FCC PART 15C PEAK
Ewv. / Ina. 2370/ 54%
Engineer Leo-Li
EUT 40" LD PC
Power rating : AC 120V/60Hz
Test Node IEEES0Z.11nHT40 S1S0MHz  Tx
/N INF4030
int. Cable NP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(mHz) (dB/m)  (dB)  {dB) (dBuv)  (dBuV/m) (aBuV/m)  (dB)
1 4750.250 32.91 9.43  35.56 45.31 52.09 74.00  21.91 Peak
2 5150000 33.68 9.62  35.38 43.34 51.26 74.00 22,74 Peak
3 5195.695 33.76  5.63  35.36 51.a88 £9.91 74.00 -15.91 Peak

Remarks: 1.

Emission Level= kntenna Factor + Cable Loss + Reading
-kmp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 46 12015 Report FFOXCONNIACS 1501368R3 -WIFI5G-FCC.EM6 (112)
Level (dBuV/m) Date: 2015-08-18
120
60
1z
0 1500 4643. 4786. 4929. 5072. 5215
Frequency (MHz)
site no. 3m Chamber Data no.
Dis. / Ant. @ 3m 2014 3115 S607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 23%C/54%
Enginser Leo-Li
EUT i 407" LCD PC
Power rating : AC 120¥/60Hz
Test Mode IEEES0Z.11nHT40 S190MHz  Tx
N + INF2030
Ant. Cshle  ANP Emission
No. Freq. Faotor Losa  fastor  Reading  Level  Limits Margin Remark
(MHz) (dB/m)  (dE) (dE) (dBuv] (dBu¥/m) [dEu¥/m) =53]
1 5143.500 33.67 9.6z  35.38 36.46 44.37 54.00 9.63  hverage
z  5150.000 33.68 9.6z 35.38 36.03 43.85 54.00 10.05 Peak
3 5188.5a5 33.75  29.63  35.36 80.09 88.11 54.00 -34.11 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—kmp Factor
z. The ewission levels that are 2048 below the official
limit are not reported.
Data: 48 212015 Report FIFOXCONNIACS 1501368R3 -WIFISG-FCC.EM6 (112)
Level (dBuV/m) Date: 2015.08-18
120
60
C AV
! L
0 4500 4643. 4786. 4 5072, 5215
Frequency (MHz)
Site no. 3m Chanber Data no. : 48
Dis. / Ant. @ 3w 2014 3115 9607-4877 Aint. pol. : HORTZONTAL
Limit FCC PART 15C AW
Enmv. / Ins. 237G/ 54%
Engineer Leo-Li
EUT : 40" LCD PC
Power raving : AC 120¥/60Hz
Test Hode IEEES0Z.11nHT40 5190MHz  Tx
uH : INF2030
int. Cshle  ANP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (@B/w)  (4E) (4B} (aBuY] (dBuY /1) [ABUS /) (aB)
1 51s0.000 33.68 9.62 35.38 34.39 42.31 54.00  11.69 kverage
Z  5188.545 33.75 9.63 35.36 74.29 82.31 54.00 -28.31 Average

Emission Level= Antenna Factor + Cable Loss + Reading
—lmp Factor

Z. The emission levels that are 20dB below the official
limit are not reported.

Remarks: 1.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 49 2015 Report FFOXCONNACS1501368R3 -WIFI56-FCC.EM6 (112) Data: 50 2015 Report FFOXCONNUACS1501368R3 -WIFISG-FCC.EMG (112)
1o LEVe! (@BUVm) Date: 2015-08-18 120 L8ve! (4BUVim) Date: 2015-08-18
1
ECC PART 15C PEAK ECC PART 15C PEAK
3
0 &0 PART 15C AV
0 1000 4400, 7800 11200, 14600, 18000 01000 4400, 7800. 11200, 14600, 18000
Frequency (MHz) Frequency {MHz)
Site no. 3m Chamber Data no. H Site no. 3m Charber Data no. H
Dis. / Ant. 3m 2014 3115 9607-4877  Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2014 3115 9607-4877  Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK Limit FCC PART 15C PEAK
Env. / Ins. 23%C/ 548 Env. / Ins. 23+C/ 54
Enginser Leo-Li Enginser Leo-Li
EUT 40" LCD PC EUT 40" LCD PC
Fower rating : AC 120V/60Hz Power rating AC 120%/60Hz
Test Mode IEEES0Z . 11nHT40 5230MHz Tx Test Mode IEEESDZ.11nHT40 5230MHz Tx
n/M INF4030 M/N INF2030
hnt . Cable AMP Emission
Ho Freq. Factor Loss  factor  Reading Level  Limits Margin Remark
(MHz) (dE/m) 1dB) (dE) (dBuv) (ABuV/m) (dBuv/m) (4B}
1 5230.000  33.82 9.65 35.35  85.86 93.98 74.00 -19.98 Peak
z 10460.000  35.28 13.78  35.58  31.41 47.88 54.00 6.12  hverage
3 10460.000  38.28 13.78 35.59  46.31 62.78 74.00  11.22 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—inp Factor
2. The ewission levels that are 20dB below the official
limit are not reported.
Data: 51 112015 Report FIFOXCONNIACS 1501368R3 WIFISG-FCC.EMG (112) Data: 52 2015 Report FFOXCONNACS 1501363R3 WIFISG-FCC.EMG (112)
0 LEVe! BV Date: 2015-08-18 129 LEve! (BWV) Date: 2015.08-18
1
FCC PART 15C PEAK ECC PART 15C PEAK
3
60
&0 FCC PART 15C AV
1000 4400, 00, 1 14600, 18000 0000 4400, 7800, 11200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Charber Data no. : 51 Site no. 3m Chamber Data no. to52
Dis. / Ant. 3m 2014 3115 9607-4877 Aint. pol. VERTICAL Dis. / Ant. 3m 2014 3115 9607-4877 Ant. pol. VERTICAL
Limit FCC PART 15C PEAK Limit FCC PART 15 PEAK
Env. / Ins. 23*%C/54% Env. / Ins. Z3FC/54%
Engineer Leo-Li Engineer Leo-Li
EUT 40" LCD PC EUT 40" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Hode IEEESDZ.11nHT40 S5230MHz  Tx Test Hode IEEES0Z.11nHT40 5230MHz  Tx
N INF4030 n/u INF4030
Ant. Cable  ANF Emission
No Freq. Factor Less factor Reading Level Limits Margin Remark
{MHz) (dBfm)  [dB} (dB) {dBuv) (dBuV/m) (dBu¥/m) (dB}
1 5z30.000 33.82 9.65 35.35 90.56 98.68 74.00 -2%.68 Peak
Z 10480.000 38.28 13.78 35.59 31.61 48.08 54.00 5.92 Average
3 10460.000 38.28 13.78 35.59  45.61 62.08  74.00 11.52 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

—Amp Factor

The emission levels that are 20dB helow the official

limit are not reported.

Audix

Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15270
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5745-5825MHz Band:
Frequency: 30MHz~1GHz

Data: 29 File: E:12015 Report Data\FFOXCONNACS15Q1368R1.EME (39) Data: 28 File: E:2015 Report DataFFOXCONNACS15Q1368R1.EM6 (39)
a0 Level (dBu¥/m) Date: 2015-09-14 a0 Level {(dBuVim) Date: 2015-00-14
FCCPART 15 C (3M) FCC PART 15 C (3M)
| |
I e i I o — is
40 40 13
° 30 224, 8. 612, 806. 1000 0 30 224, 418, 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chauber Data no. : 29 Jite no. : 3w Chamber Data no. : 28
Dis. / Ant. : 3m 2015 CBL611ZD 35375 int. pol. : HORIZONTAL Dis. / Ant. : 3m 2015 CBLE11ED 35375 int. pol. : VERTICAL
Limit : FCC PART 15 € (3M) Limit : FCC PART 15 ¢ {3M)
Env. / Ins. @ 24%C/56% Engineer ! Leo-Li Emv. / Ins. @ 24%C/56% Engineer : Leo-Li
EUT : 40" LED FC M/N: INF2030 EUT : 40" LCD PC H/H: INF4030
Pover rating : AC 120¥/60Hz Power rating : AC 120V/60Hz
Test Mode : Tx Mode Test Mode : Tz Mode
int. Cable Emission Ant.  Cable Emission
Mo. Freg. Factor Loss Reading Level Limits Margin Remark Mo. Freq. Factor Loss Reading Level Limits Margin Remark
(MHz)  (dB/m) [dB)  (dBuV)  (dBuv/m] (dBuV/m)  (dE) (MHz]  (dB/w) (4B}  (dBuv)  (dBu¥/m] (dBuV/m)  (dB)
1 73.650  7.38 0.8  21.10 29.46 40,00  10.54 oF 1 30.000 20,30 0.51 10,38 31.18 40.00 8.81 o
2 241.460 12.67 1.65  20.97 35.29 46.00  10.71 aF 2 76.560 7.46 0.98  24.27 32.71 40.00 7.29 ap
3 432.850 17.16 2.31  14.83 34.30 46.00  11.70 aF 3 241.460 12.67 1.65 22.59 36.91 46.00 9.09 ap
4 7200640 20.11  3.07  21.57 44.75 46.00 1.25 Qr 4 720.6a0 20.11 3.07 18.38 41.57 46.00 4.43 [
5 742.850 20.53  3.12  18.96 42.61 46.00 3.38 oF 5 742.850 20,53  3.12  17.26 20.21 46.00 5.08 o
€ 961.200 22.60 3.62  15.67 41.88 54,00 12.11 aF € 961.200 22.60 3.62 11.48 37.70 54.00  16.30 [
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB belov the official
limit are not reported. limit are not reperted.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15270
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Frequency: 1GHz~18GHz

Data: 57
Level (dBuVim)
20

File: F:12015 Report FFOXCONNACS 1501368R3 -WIFI5G-FCC.EM6 (112)

Date: 2015-08-18

Data: 58

File: F::2015 Report FFOXCONN\ACS1501368R3 -WIFI5G-FCC.EM6 (112)
Date: 2015-08-18

FCC PART 15C PEAK FCC PART 15C PEAK
3
60 60
FCC PART 15C AV
0 1000 4400, 00. 1 14600. 18000 o 1000 4400. 00. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. am Chamber Data mo. Site no. 3m Chaminer pata no.  :
bis. / Anc. im 2014 3115 SE07-4877 Ant. pol. : HORIZONTAL Dis. / Ant. 3m 2014 3115 9607-4877 Ant. pol. : HORTZONTAL
Limit FCC PART 15C PEAK Limit FCC PART 15C PERK
Env. / Ins. 237C/54% Env. / Ins. 2370/ 545
Engineer Leo-Li Engineer Leo-Li
EUT 40" LCD PC EUT 40" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120¥/60Hz
Test Mode IEEES02.11la S745MHz  Tx Test Mode IEEES0Z.1la S745MHz  Tx
N INF4030 N INF4030
Ant.  Cable  AmP Emission
No. Fredq. Factor Loss  fastor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (dE)  (dB} (dEuv)  (dBuV/m) (dBuV/m)  (dE)
1 5745.000 34.40  9.90  35.11 85.94 98.13 74.00 -24.13 Feak
2 11250.000 38.99 14.5% 35.33 29.27 47,47 54.00 6.53 Average
3 11290.000 38.99 14.5% 35.33 46.31 64.51 74.00 9.49 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 59 212015 Report FFOXCONN'ACS 1501368R3 -WIFISG-FCC.EMG (112) Data: 60 File: F:12015 Report FFOXCONNACS15Q1368R3 -WIFISG-FCC.EM6 (112)
Level (dBu! Date: 2015-08-18 Level (dBuVim) Date: 2015-08-18
120 120
1
FCC PART 15C PEAK PART| 15C PEAK
3
60 60
FCC PART 15C AV
01000 4400. 300. 1 14600. 18000 0’1000 4400. 300. 1 14600. 18000
Frequency (MHz) Frequency (MHz)
Hite no. 3m Chamber Data no. : 59 Hite no. im Chauber Data no. : 60
Dis. / Ant. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. Im 2012 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEXK Limit FCC PART 15C PERK
Env. / Ins. 237C/54% Env. / Ins. 237C/54%
Engineer Leo-Li Engineer Leo-Li
EUT 40" LCD PC EUT 40" LED BC
Fower rating : AC 120V/60Hz Power rating : AC 120W/G0Hz
Test Mode IEEES0Z.11a S5745MHz  Tx Test Mode IEEES0Z.11a S5745MHz  Tx
N INF4030 N INF4030
Ant. Ceble  AMP Emission
Na. Fredq. Factor less facter Reading Llevel Limits MNargin Remark
(MHz) (dB/m)  (dB}  (dB} {(dBuv)  {dBuV/m) (dBuV/m)  (dB)
1 5745.000 34.40  9.90  35.11 90.55 99.74 74.00 -25.74 Peak
2 11290.000 35.99 14.5%  35.33 29.51 47.71 54.00 6.29 Average
3 11280.000 35,99 14.54¢  35.33 45.37 63.57 74.00  10.43 FPeak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor

The emission levels that are 208B below the official
limit are not reported.

Audix

Technology (Shenzhen) Co., Ltd. Report No. ACS-F15270
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Data: 65 212015 Report FFOXCONN'ACS 1501368R3 WIFISG-FCC.EMG (112) Data: 66 File: F::2015 Report FIFOXCONNIACS 150 1368R3 WIFISG-FCC.EMG (112)
Level (dBu Date: 2015.08-18 Level (dBuim) Date: 2015-08-18
120 120
1
FCC PART 15C PEAK PART 15C PEAK
3
60 60
FCC PART 15C AV
01000 1400, 7800. 11200, 14600 18000 0’1000 1400 7800. 11200, 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data mo. : Site mo. 3m Chanber Data no. :
Dis. / Ant. Sm 2014 3115 9607-4877  Ant. pol. : HORIZONTAL Diz. / Ant. 9w 2014 3115 9607-4877  kat. pol. : HORIZONTAL
Limit FCC PART 15C PELE Limit FCC PART 15C PEAK
Env. / Ins. 237C/54% Env. / Ins. 237C/54%
Engineer Leo-Li Engineer Leo-Li
EUT 40" LCD BC EUT 40" LCD PO
Power rating : AC 120V/60Hz Fower rating : AC 120%/60Hz
Test Mode IEEESDZ.11a S5785MHz Tx Test Mode IEEES0Z.11a S785MHz Tx
/N INF4030 /N INF4030
Ant. Ceble  ANP Emission
No. Fred. Factor Loss factor Reading Level Limits Margin Remark
(MHz) {dB/m) 1dB) 1dBE) {dBuW) (dBuV/m) {dBuV/m) (dB)
1 5785.000 34.42 9.91 35.10 B88.22 97.45 74.00 -23.45 Peak
2 11570.000 39.03 14.60 35.31 Z9.50 47.82 54.00 6.18 Average
3 11570.000  39.03 14.60 35.31  44.80  63.12  74.00 10.88 Pesk
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 67

12015 Report FFOXCONNIACS 1501368R3 -WIFISG-FCC.EMG (112)
Date: 2015-08-18

2015 Report FIFOXCONNIACS 150 1368R3 -WIFISG-FCC.EMG (112)
Date: 2015-08-18

FCC PART 15C PEAK FCC PART 15C PEAK
3
&0 0 FCC PART 15C AV
0 1000 4400. 7800. 11200. 14600. 18000 o 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 67 Site no. 3m Charber Data no. : 68
Dis. / Ant. 3m 2014 3115 9607-2877 Ant. pol. : VERTICAL Dis. / Ant. Im 2014 3115 9607-4877 ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit FCC PART 15C PERK
Env. / Ins. 23%C/54% Env. / Ins. 23%C/54%
Engineer Leo-Li Engineer Leo-Li
EUT 40" LCD PC EUT 40" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120W/60Hz
Test Mode IEEES0Z.1la S5785MHz  Tx Test Mode IEEES0Z.1la S5785MHz  Tx
/N INF4030 N INF4030
Ant.  Csble  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (GB)  (cB) (ABuv)  (dBuV/m) (8BuV/m)  (dB)
1 5785.000 34.42  9.91  35.10 91.03 100,26 74.00 -26.26 FPeak
2 11570.000 39,03 14.60  35.31 zp.4z 47.74 54.00 6.26 lkverage
3 11570.000 39.03 14.60 35.31 44.32 62.64 74.00  11.36 Peak

Remarks: 1.

Ewission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15270
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Data: 69 212015 Report FFOXCONN'ACS 1501368R3 -WIFISG-FCC.EMG (112) Data: 70 File: F:12015 Report FFOXCONNACS15Q1368R3 -WIFISG-FCC.EM6 (112)
Level (dBu! Date: 2015-08-18 Level (dBuVim) Date: 2015-08-18
120 120
1
FCC PART 15C PEAK PART| 15C PEAK
3
60 60
FCC PART 15C AV
01000 4400. 7800. 11200. 14600. 18000 0’1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Hite no. 3m Chamber Data no. Hite no. im Chauber Data no.
Dis. / Ant. Fm 2014 3115 9607-4877 Ant. pol. : HORIZONTAL Dis. / knt. 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEXK Limit FCC PART 15C PERK
Env. / Ins. 237C/54% Env. / Ins. 237C/54%
Engineer Leo-Li Engineer Leo-Li
EUT 40" LCD PC EUT 40" LED BC
Pover rating : AC 120V/60Hz Power rating : AC 120W/G0Hz
Test Mode IEEES0Z.11a S5825MHz  Tx Test Mode IEEES0Z.11a S5825MHz  Tx
/N IHF4030 BN INF4030
Ant. Ceble  AMP Emission
Na. Fredq. Factor less facter Reading Llevel Limits MNargin Remark
(MHz) (dB/m)  (dB}  (dB} {(dBuv)  {dBuV/m) (dBuV/m)  (dB)
1 5825.000 34.43  9.93  35.08 86.80 96.08 74.00 -22.08 Peak
2 11650.000 39.06 14.66 35.29 29.62 48.05 54.00 5.95 kverage
3 11650.000 30,06 14.66  35.28 44.30 62.73 74.00  11.27 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 71 2015 ReportFFOXCONNACS1501368R3 WIFISG-FCC.EMG (112) Data: 72 2015 Report FFOXCONNACS15Q01368R3 -WIFISG-FCC.EMG (112)
1g L0ve! (@BUVim) Date: 2015-08-18 Date: 2015-08-18
1
FCC PART 15C PEAK FCC PART 15C PEAK
3
&0 0 FCC PART 15C AV
0 1000 4400. 7800. 11200. 14600. 18000 o 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. Site no. 3m Charber Data no. : 72
Dis. / Ant. 3m 2014 3115 9607-2877 Ant. pol. : VERTICAL Dis. / Ant. Im 2014 3115 9607-4877 ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit FCC PART 15C PERK
Env. / Ins. 23%C/54% Env. / Ins. 23%C/54%
Engineer Leo-Li Engineer Leo-Li
EUT 40" LCD PC EUT 40" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120W/60Hz
Test Mode IEEES0Z.1la S5825MHz  Tx Test Mode IEEES0Z.1la S5825MHz  Tx
/N INF4030 N INF4030
Ant.  Csble  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w) (4B} (dB) (ABuv)  (dBuV/m) (8BuV/m)  (dB)
1 5825.000 34.43  9.93  35.08 59.58 98.56 74.00 -24.86 FPeak
2 11650.000 39.06 14.66  35.28 zp.08 47.52 54.00 6.45 lkverage
3 11650.000 39.06 14.66 35.29 44.20 62.63 74.00  11.37 Peak

Remarks: 1.

Emission Level= Intenna Factor + Cable Loss + Reading

-Amp Factor
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15270
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Data: 77 212015 Report FFOXCONN'ACS 1501368R3 -WIFISG-FCC.EMG (112) Data: 78 File: F:12015 Report FFOXCONNACS15Q1368R3 -WIFISG-FCC.EM6 (112)
Level (B Date: 2015-08-18 Level (dBuVin) Date: 2015-08-18
120 120
1
FCC PART 15C PEAK PART| 15C PEAK
3
60 60
FCC PART 15C AV
01000 4400, 7800, 11200. 14600. 18000 0’1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. i 3m Chamber Data no. Fite no. i 3m Chaxber Data no.
Dis. / Ant. : 3m 2012 3115 2607-4877 Ant. pol. : HORIZONTAL Dis. / knt. : 3m 2012 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAR Limit : FCC PART 15C PERK
Env. / Ins. : 237°C/54% Ewv. / Ims. : 237°C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : 40" LCD PC EUT : 40" LCD PC
Pover rating : AC 120V/60Hz Power rating : AC 120W/G0Hz
Test Mode : IEEES02.11nHT20 5745MHz  Tx Test Mode : TEEES0Z.11nHT20 5745MHz  Tx
/N : INF4030 BN : INF4030
Ant. Cehle  AMP Emission
No. Fredq. Factor less facter Reading Llevel Limits MNargin Remark
(MHz) (dB/m) {dB}  {dB} (dBu¥)  (dBuV/m) {dBuV/m) (dB)
1 5745.000 34.40 9.90 35.11 87.24 96.43 74.00 -22.43 Peak
2 11490.000 38.99 14.5¢ 35.33 29.05 47.25 54.00 6.75 kverage
3 11490.000 38.09 14.54¢  35.33 44,63 62.83 74.00  11.17 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 79 2015 ReportFFOXCONNIACS 1501368R3 WIFISG-FCC.EMG (112) Data: 80 2015 ReportFFOXCONNIACS1501368R3 -WIFISG-FCC.EMG (112)

Date: 2015-08-18

Date: 2015-08-18

FCC PART 15C PEAK FCC PART 15C PEAK

60 60 FCC PART 15C AV

0 1000 4400. 7800. 11200. 14600. 18000 o 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 79 Site no. : 3m Chanber Data no. : 80
Dis. / Ant. : 3m 2012 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 9607-4877 ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK Limit : FCC PART 15C PEAK
Env. / Ina. : 23%C/54% Env. / Tms. : 23%C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : 40" LCD PC EUT : 40" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120W/60Hz
Test Mode : IEEES0Z.11nHT20 S572SMHz  Tx Test Mode : IEEESO0Z.11nHT20 S5745MHz  Tx
/N : INF4030 N : INF4030
Ant.  Csble  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (GB)  (cB) (ABuv)  (dBuV/m) (8BuV/m)  (dB)
1 5745.000 34.40  9.90  35.11 55.65 97.54 74.00 -23.84 FPeak
2 11480.000 38,99 14.54¢  35.33 z6.62 46.52 54.00 7.15 kverage
3 11290.000 38.99 14.52 35.33 44.31 62.51 74.00  11.49 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable LossS + Reading
-Amp Factor
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15270
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Data: 85 212015 Report FFOXCONN'ACS 1501368R3 -WIFISG-FCC.EMG (112) Data: 86 File: F:12015 Report FFOXCONNACS15Q1368R3 -WIFISG-FCC.EM6 (112)
Level (B Date: 2015-08-18 Level (dBuVin) Date: 2015-08-18
120 120
1
FCC PART 15C PEAK PART| 15C PEAK
3
60 60
FCC PART 15C AV
01000 4400, 7800, 11200. 14600. 18000 0’1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Fite no. i 3m Chamber Data no. Fite no. i 3m Chaxber Data no.
Dis. / Ant. : 3m 2012 3115 2607-4877 Ant. pol. : HORIZONTAL Dis. / knt. : 3m 2012 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAR Limit : FCC PART 15C PERK
Env. / Ins. : 237°C/54% Ewv. / Ims. : 237°C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : 40" LCD PC EUT : 40" LCD PC
Pover rating : AC 120V/60Hz Power rating : AC 120W/G0Hz
Test Mode : IEEES02.11nHT20 5785MHz  Tx Test Mode : TEEES0Z.11nHT20 5785MHz  Tx
/N : INF4030 BN : INF4030
Ant. Cehle  AMP Emission
No. Fredq. Factor less facter Reading Llevel Limits MNargin Remark
(MHz) (dB/m) {dB}  {dB} (dBu¥)  (dBuV/m) {dBuV/m) (dB)
1 5785.000 34.42  9.91 35.10 86.54 96.07 74.00 -22.07 Peak
2 11570.000 39.03 14.60 35.31 29.20 47.52 54.00 6.45 Average
3 11570.000 39.03 14.80 35.31 44.32 62,64 74.00  11.36 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 87 2015 ReportFFOXCONNIACS 1501368R3 WIFISG-FCC.EMG (112) Data: 88 2015 ReportFFOXCONNIACS1501368R3 -WIFISG-FCC.EMG (112)

Date: 2015-08-18

Date: 2015-08-18

FCC PART 15C PEAK FCC PART 15C PEAK

60 60 FCC PART 15C AV

o

1000 4400. 7800. 11200. 14600. 18000 o 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 87 Site no. : 3m Chanber Data no. : 88
Dis. / Ant. : 3m 2012 3115 9607-4877 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 9607-4877 ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK Limit : FCC PART 15C PEAK
Env. / Ina. : 23%C/54% Env. / Tms. : 23%C/54%
Engineer : Leo-Li Engineer : Leo-Li
EUT : 40" LCD PC EUT : 40" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120W/60Hz
Test Mode : IEEES0Z.11nHT20 S785MHz  Tx Test Mode : IEEESO0Z.11nHT20 S78S5MHz  Tx
/N : INF4030 N : INF4030
Ant.  Csble  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (GB)  (cB) (ABuv)  (dBuV/m) (8BuV/m)  (dB)
1 5785.000 34.42  9.91  35.10 85.62 97.585 74.00 -23.85 Feak
2 11570.000 39,03 14.60  35.31 z9.06 47.38 54.00 6.62 kverage
3 11570.000 39.03 14.60 35.31 44.31 62.63 74.00  11.37 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable LossS + Reading
-Amp Factor
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15270
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Data: 89 212015 Report FFOXCONN'ACS 1501368R3 -WIFISG-FCC.EMG (112) Data: 90 File: F:12015 Report FFOXCONNACS15Q1368R3 -WIFISG-FCC.EM6 (112)
Level (dBu! Date: 2015-08-18 Level (dBuVim) Date: 2015-08-18
120 120
1
FCC PART 15C PEAK PART| 15C PEAK
3
60 60
FCC PART 15C AV
01000 4400. 7800. 11200. 14600. 18000 0’1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Hite no. 3m Chamber Data no. Hite no. im Chauber Data no.
Dis. / Ant. Fm 2014 3115 9607-4877 Ant. pol. : HORIZONTAL Dis. / knt. 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEXK Limit FCC PART 15C PERK
Env. / Ins. 237C/54% Env. / Ins. 237C/54%
Engineer Leo-Li Engineer Leo-Li
EUT 40" LCD PC EUT 40" LED BC
Pover rating : AC 120V/60Hz Power rating : AC 120W/G0Hz
Test Mode IEEES0Z.11nHT20 S5825MHz  Tx Test Mode IEEES0Z.11nHT20 5825MHz  Tx
/N IHF4030 BN INF4030
Ant. Ceble  AMP Emission
o Fredq. Factor less facter Reading Llevel Limits MNargin Remark
(MHz) (dB/m) {dB}  {dB} {(dBuv)  {dBuV/m) (dBuV/m)  (dB)
1 5825.000 34.43  9.93  35.08 87.35 96.63 74.00 -22.63 Peak
2 11650.000 39.06 14.66 35.29 25.63 47.06 54.00 6.94 Average
3 11650.000 30,06 14.66  35.28 43.30 61.73 74.00  12.27 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 91 2015 ReportFFOXCONNACS1501368R3 WIFISG-FCC.EMG (112) Data: 92 2015 Report FFOXCONNACS15Q01368R3 -WIFISG-FCC.EMG (112)
120Leﬂe| (dBuVim) Date: 2015-08-18 Date: 2015-08-18
T
FCC PART 15C PEAK FCC PART 15C PEAK
3
&0 0 FCC PART 15C AV
0 1000 4400. 7800. 11200. 14600. 18000 o 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. Site no. 3m Charber Data no. : 92
Dis. / Ant. 3m 2014 3115 9607-2877 Ant. pol. : VERTICAL Dis. / Ant. Im 2014 3115 9607-4877 ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit FCC PART 15C PERK
Env. / Ins. 23%C/54% Env. / Ins. 23%C/54%
Engineer Leo-Li Engineer Leo-Li
EUT 40" LCD PC EUT 40" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120W/60Hz
Test Mode IEEES0Z.11nHT20 S5825MHz  Tx Test Mode IEEES0Z.11nHT20 5825MHz  Tx
/N INF4030 N INF4030
Ant.  Csble  ANP Emission
No Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (GB)  (cB) (ABuv)  (dBuV/m) (8BuV/m)  (dB)
1 5825.000 34.43  9.93  35.08 91.3z 100,60 74.00 -26.60 FPeak
2 11650.000 39.06 14.66  35.28 zp.50 47.93 54.00 6.07 lkverage
3 11650.000 39.06 14.66 35.29 44.26 62.69 74.00  11.31 Peak

Remarks: 1.

Emission Level= Intenna Factor + Cable Loss + Reading

-Amp Factor
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15270
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Data: 97 212015 Report FFOXCONN'ACS 1501368R3 -WIFISG-FCC.EMG (112) Data: 98 File: F:12015 Report FFOXCONNACS15Q1368R3 -WIFISG-FCC.EM6 (112)
Level (dBu! Date: 2015-08-19 Level (dBuVim) Date: 2015-08-19
120 120
1
FCC PART 15C PEAK PART| 15C PEAK
3
60 60
FCC PART 15C AV
01000 4400. 7800. 11200. 14600. 18000 0’1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Hite no. 3m Chamber Data no. Hite no. im Chauber Data no.
Dis. / Ant. Fm 2014 3115 9607-4877 Ant. pol. : HORIZONTAL Dis. / knt. : 3m 2012 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEXK Limit FCC PART 15C PERK
Env. / Ins. 237C/54% Env. / Ins. 237C/54%
Engineer Leo-Li Engineer Leo-Li
EUT 40" LCD PC EUT : 40" LCD PC
Pover rating : AC 120V/60Hz Power rating : AC 120W/G0Hz
Test Mode IEEES0Z.11nHT40 5755 MHz  Tx Test Mode IEEES0Z.11nHT40 5755 MHz  Tx
/N IHF4030 BN : INF4030
Ant. Ceble  AMP Emission
Na. Fredq. Factor less facter Reading Llevel Limits MNargin Remark
(MHz) (dB/m) {dB}  {dB} {(dBuv)  {dBuV/m) (dBuV/m)  (dB)
1 5755.000 34.40  9.91  35.11 87.85 97.05 74.00 -23.05 Peak
2 11510.000 39.00 14.56 35.33 29.26 47.49 54.00 6.51 Average
3 11510.000 39.00 14.56  35.33 43.30 61.53 74.00  12.47 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 99 2015 ReportFFOXCONNACS1501368R3 WIFISG-FCC.EMG (112) Data: 100 2015 Report FFOXCONNACS15Q01368R3 -WIFISG-FCC.EMG (112)
Date: 2015-08-19 120Level1(IB Date: 2015-08-19
1
FCC PART 15C PEAK FCC PART 15C PEAK
3
&0 0 FCC PART 15C AV
0 1000 4400. 7800. 11200. 14600. 18000 o 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 99 Site no. 3m Charber Data no. : 100
Dis. / Ant. 3m 2014 3115 9607-2877 Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 9607-4877 ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit FCC PART 15C PERK
Env. / Ins. 23%C/54% Env. / Ins. 23%C/54%
Engineer Leo-Li Engineer Leo-Li
EUT 40" LCD PC EUT : 40" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120W/60Hz
Test Mode IEEES0Z.11nHT40 S7SSMHz  Tx Test Mode IEEES0Z.11nHT40 S57SSMHz  Tx
/N INF4030 N : INF4030
Ant.  Csble  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (GB)  (cB) (ABuv)  (dBuV/m) (8BuV/m)  (dB)
1 5755.000 34.40  9.91  35.11 59.75 98.95 74.00 -24.95 FPeak
2 11510.000 39.00 14.56  35.33 zp.14 47.37 54.00 6.63 lkverage
3 11510.000 39.00 14.56 35.33 43.20 61.43 74.00  12.57 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable LossS + Reading
-Amp Factor
2. The emission levels that are 20dE below the official

limit are not reported.
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Data: 105 212015 Report FFOXCONN'ACS 1501368R3 -WIFISG-FCC.EMG (112) Data: 106 File: F:12015 Report FFOXCONNACS15Q1368R3 -WIFISG-FCC.EM6 (112)
Level (dBu! Date: 2015-08-19 Level (dBuVim) Date: 2015-08-19
120 120
1
FCC PART 15C PEAK PART| 15C PEAK
3
60 60
FCC PART 15C AV
01000 4400. 7800. 11200. 14600. 18000 0’1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Hite no. 3m Chamber Data no. : 105 Hite no. im Chauber Data no. : 106
Dis. / Ant. Fm 2014 3115 9607-4877 Ant. pol. : HORIZONTAL Dis. / knt. 3m 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEXK Limit FCC PART 15C PERK
Env. / Ins. 237C/54% Env. / Ins. 237C/54%
Engineer Leo-Li Engineer Leo-Li
EUT 40" LCD PC EUT 40" LED BC
Pover rating : AC 120V/60Hz Power rating : AC 120W/G0Hz
Test Mode IEEES0Z.11nHT40 S795MHz  Tx Test Mode IEEES0Z.11nHT40 S5795MHz  Tx
/N IHF4030 BN INF4030
Ant. Ceble  AMP Emission
o Fredq. Factor less facter Reading Llevel Limits MNargin Remark
(MHz) (dB/m) {dB}  {dB} {(dBuv)  {dBuV/m) (dBuV/m)  (dB)
1 5795.000 34.42 9.9z 35.08 86.78 96.03 74.00 -22.03 Peak
2 11590.000 39.04 14.61  35.30 29.14 47.49 54.00 6.51 Average
3 11580.000 39,04 14.61  35.30 43.12 61.47 74.00  12.53 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 107 2015 ReportFFOXCONNACS1501368R3 WIFISG-FCC.EMG (112) Data: 108 2015 Report FFOXCONNACS15Q01368R3 -WIFISG-FCC.EMG (112)
Lewvel (dBuVim) Date: 2015-08-19 Level (dB Date: 2015-08-19
120 120
1
FCC PART 15C PEAK FCC PART 15C PEAK
3
&0 0 FCC PART 15C AV
0 1000 4400. 7800. 11200. 14600. o 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. Site no. 3m Charber Data no. : 108
Dis. / Ant. 3m 2014 3115 9607-2877 Ant. pol. : VERTICAL Dis. / Ant. Im 2014 3115 9607-4877 ant. pol. : VERTICAL
Limit FCC PART 15C PEAK Limit FCC PART 15C PERK
Env. / Ins. 23%C/54% Env. / Ins. 23%C/54%
Engineer Leo-Li Engineer Leo-Li
EUT 40" LCD PC EUT 40" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120W/60Hz
Test Mode IEEES0Z.11nHT40 S795MHz  Tx Test Mode IEEES0Z.11nHT40 S5795MHz  Tx
/N INF4030 N INF4030
Ant.  Csble  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w) (4B} (dB) (ABuv)  (dBuV/m) (8BuV/m)  (dB)
1 5795.000 34.42 9.9z 35.08 a0.1z 95.37 74.00 -25.37 FPeak
2 11580.000 39.04 14.61  35.30 zp.z6 47.61 54.00 6.39  kverage
3 11590.000 39.04 14.61 35.30 44.21 62.56 74.00  11.44 Peak

Remarks: 1.

Emission Level= Intenna Factor + Cable Loss + Reading

-Amp Factor
The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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5. BAND EDGE COMPLIANCE TEST

5.1.Test Equipment

Item | Equipment | Manufacturer | Model No. Serial No. Last Cal. | Cal. Interval
1. Amp HP 8449B 300802495 | Apr. 28,15 1 Year
2. Horn ETS 3115 9510-4877 | Sep.20,14 1 Year
Antenna
3. HF Cable | Hubersuhner | Sucoflex104 274094/4 Apr. 28,15 1 Year
4. RF Cable | Hubersuhner | Sucoflex102 28610/2 Apr. 28,15 1 Year
5.2.Limit

For transmitters operating in the band 5150-5250 MHz, all emissions outside the band
5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p.
For devices with both operating frequencies and channel bandwidths contained within the band

5250-5350 MHz,

All emissions outside the band 5250-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p.

For transmitters operating in the band 5470-5725MHz,Emissions outside the band 5470-5725
MHz shall not exceed -27 dBm/MHz e.i.r.p.

For the band 5725-5850 MHz, emissions at frequencies from the band edges to 10 MHz above
or below the band edges shall not exceed -17 dBm/MHz e.i.r.p.

For emissions at frequencies more than 10 MHz above or below the band edges, the emissions
power shall not exceed -27 dBm/MHz.

5.3.Test Produce
1.
2.
. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out

. Set the spectrum analyzer in the following setting in order to capture the lower and upper

. Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2

5.4.Test Results

Pass (The testing data was attached in the next pages.)

The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

the highest emission.

band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO

(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

Get the final compare with limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15270
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5180-5240MHz Band:

Data: 5 File: F:2015 Report FFOXCONNACS 1501368R3 -WIFI5G-FCC.EM6 (112)
20 Level (dBuVim) Date: 2015-08-18

FCC PART 15C P

60
h - ORI .
04500 4639. 4778, 4917. 5056. 5195
Frequency (MHz)

Site no. : 3m Chamber Data mo. : §

Dis. / Ant. : 3m 2012 3115 9607-4877 Ant. pol. : WERTICAL

Limir : FCC PART 15C PEAK

Env. / Ina. : 237°C/54%

Engineer : Leo-Li

EUT : 40" LCD PC

Power rating : AC 120V/60Hz

Test Mode : IEEES0Z.1la S180MHz  Tx

/N : INF4030

int. Cable ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) [dB)  (dB) (@BUY)  (dBuV/w) (dBuV/m)  (dB)

1 5139.400 33.66  D.61  35.38 50.08 £7.04 74.00  16.06 FPeak
z  5150.000 33.66  9.62  35.38 47.93 55.91 74.00  18.09 Peak
3 5181.100 33.74  9.63  35.37 90.59 98.59 74.00 -24.55 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor
2. The emission levels that are Z0dE below the official
limit are not reported.

Data: 7 12015 Report FFOXCONN'ACS 1501368R3 -WIFI5SG-FCC.EM6 (112)

Date: 2015-08-18

120

FCC PART 15C P

60

o

4500 4639. 778, 4917 5056. 5195
Frequency (MHz)

Site no. : 3m Chamber Data no. : 7

Dis. / Ant. : 3m 2012 3115 9607-4877 Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PEAK

Env. / Ina. : 23%C/54%

Engineer : Leo-Li

EUT : 40" LCD PC

Power rating : AC 120V/60HzZ

Test Mode : IEEES0Z.1la S5180MHz  Tx

/N : INF4030

int. Cable ANP Emission
No. Freq. Factor Loss — factor  Reading  Level  Limits Margin Remark
(MHz) (dB/m) (dB)  (dB) (@Bu¥)  (dBuV/m) (dBuV/m)  (dB)

1 4611.200 32.63  9.36 35.63 45.92 52.28 74.00  21.72 Peak
2 5150.000 33.68 9.62  35.38 4z.67 50.59 74.00  23.41 Peak
3 5181.100 33.7%  9.63  35.37 84.18 9z.18 74.00 -18.18 Peal

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official
limit are not reported.

File: F::2015 Report FFOXCONN\ACS15Q1368R3 -WIFISG-FCC.EM6 (112)
Date: 2015-08-18

60
FCC PART 15C/ A
1
04500 4639. 4778. 4917. 5056. 5195
Frequency (MHz)
Site no. 3m Chauber Data no. : 6
Dis. / hnt. 3m 2014 3115 96074877 Ant. pol. : VERTICAL
Limit FCC PART 15C AW
Env. / Ins. 237G/ 54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120W/60Hz
Test Mode IEEES0Z.1la  5180MHz  Tx
N INF4030
Ant. Csble AN Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/w)  (GB)  (dB) (ABuv)  (dBuV/m) (8BuV/m)  (dB)
1 5140.790 33.66  D.61  35.3% 33.08 41.57 54.00  12.13 hverage
2 5150.000 33.68 9.62 35.38 31.88 39.80 54.00  12.20 kverage
3 5181.100 33.74 9.63  35.37 78.32 86.32 54.00 -32.32 kverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 8 112015 Report FIFOXCONNACS15Q1368R3 -WIFISG-FCC.EMG (112)
Level (dB: Date: 2015-08-18
120
60
FCC PART 15C/ A
12
0 4500 4639. 778. 4917. 5056. 5195
Frequency (MHz)
Site no. 3m Charber Data no. : 8
Dis. / hnt. Im 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120W/60HzZ
Test Mode IEEES0Z.1la  5180MHz  Tx
.55t INF4030
Ant. Cable  ANP Emission
No. Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (dE)  (dE) (dBu¥)  (dBuV/m) (BuV/m)  (dE)
1 5140.730 33.66 9.61 35.38 31.74 39.63 54.00  12.37 kverage
2 5150.000 33.68 9.62  35.38 30.90 38.82 54.00 15.18 kverage
3 5181.100 33.74 9.63  35.37 73.27 81.27 54.00 -27.27 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lwp Factor
2. The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 13 112015 Report FFOXCONN'ACS 1501368R3 WIFISG-FCC.EMG (112)
Level (dBu! Date: 2015-08-18
120
FCC PART 15C PEAK
60
H 34
05235 5274. 5323. 5372. 5421, 5470
Frequency (MHz)
Site no. 3m Chamber Data no. 113
Dis. / Ant. 3m 2014 3115 9607-4877 Int. pol. HORIZCNTAL
Limit FCC PART 15C FEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating AC 120V/ &0Hz
Test HNods IEEES0Z.11a 5z40MHz Tx
n/N INF4030
Ant. Cab le AMP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark
IMHz) {dB/m) (B} (dBE] (dBuv) (dBuV/m) (dBuV/ ) (B}
1 5237.250 33.84 9.66 35.35 86.90 95.05 74.00 -21.05 Peak
2 5350.000 34.04 9.71 35.29 42.52 50.98 74.00 23.02 Peak
3 5453.340 34.22 9.76 35.25 44.18 52.91 74.00 z1.09 Peak
4 5450.000 34.23 9.76 35.25 4z.28 51.02 74.00 22.88 PFeak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Fastor

The emission levels that are 20dE below the official
limit are not reported.

12015 Report FFOXCONNIACS 1501368R3 -WIFISG-FCC.EMG (112)

Date: 2015-08-18

ECC PART 15C PEAK
60
I i) hi
05225 5274, 5323. 5372. 5421, 5470
Frequency (MHz)

Site no. 3m Chamber Data no. : 15

Dis. / Ant. 3m 2014 3115 8607-4877  Ant. pol. : VERTICAL

Limit FCC PART 15C PELK

Env. / Ins. 237C/54%

Engineer Leo-Li

EUT 40" LCD PC

Power rating : AC 120V/60Hz

Test Mode IEEESDZ.11a S5z40MH=z Tx

nH INF4030

Ant. Cable  ANP Emission
Na. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) {dB/m) (dB) (dB) (dBuW) (dBuV/m) (dBuV/m) {dB}

1 5z40.925 33.84 9.66 35.34 91.42 99.58 74.00 -25.58 Peak
z 5350.000  34.04 ©9.7L 35.28  43.72  §2.18  74.00 21.82 Peak
3 5355.585  34.05 9.7L 35.29  45.24  53.71  74.00 20.28 Peak
4 5450.000 34.23 9.76 35.25 42.62 51.36 74.00 22.64 Peak

Remarks: 1.

Emission Level= Antenna Feotor + Cable Loss + Reading
-kmp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 14 File: F:i2015 Report FIFOXCONNIACS 150 1368R3 WIFISG-FCC.EMG (112)
Level (dB Date: 2015-08-18
120
A
0 FCC PART 15C AV
05225 5274, 5323. 5372, 5421, 5470
Frequency (MHz)
Site no. 3m Chardber Data no. P14
Dis. / Ant. 3m 2014 3115 9607-4877 Ant. pol. HORIZONTAL
Limitc FCC PART 15C AW
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating AC 120%/&0Hz
Test Mode IEEES0Z.11a S5240MHz Tx
n/N INF4030
Ant. Cable ANMP Emission
No. Freg. Faccor  Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (=1 =13 (dBuv) (dBuV/ 1) (dBuv/m) (dB)
1 5240.925 33.84 9.66 35.34 76.02 84.18 54.00 -30.18 Averadge
2 5350.000 34.04 9.71 35.29 30.69 39.15 54.00 14.85 Average
3  5460.000 34.23 5.76 35.25 30.74 39.48 54.00 14.52 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp Factor
2 The emission levels that are 20dB below the official
limit are not reported.
Data: 16 20115 Report FIFOXCONN\ACS1501368R3 -WIFISG-FCC.EM6 (112)

Date: 2015-08-18

60 FCC PART 15C AV
0 5225 5274. 5323. 5372, 5421, 5470
Frequency (MHz)

site no. 3m Chamber Pata no. ¢ 16

Dis. / kot. 3m zD14 3115 9607-4877 knt. pol. i VERTICAL

Limit FCC PART 15C AW

Eunv. / Ins. 237C/54%

Engineer Leo-Li

EUT 40" LCD PC

Fower raving : AC 120V/G0Hz

Test Mode IEEES0Z.11=  5240MHz  Tx

L%t INF4030

Ant. Ceble  ANP Emigsion
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dB}  {dB} (dBu¥)  (dBuV/m) {dBuV/m) (dB)

1 5234.310 33.83 9.66 35.35 80.01 88,15 54.00 -32.15 Average
2 5350.000 34.04  9.71 35.29 30.96 39.42 54.00 12.58 hverage
3 5460.000 34.23  9.76 35.25 30.80 39.54 54.00  12.46 kverage

Remarks: 1.

Ewission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor

The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 25
Level (dBu

120

712015 Report FFOXCONN'ACS 15011368R3 -WIFISG-FCC.EMG (112)

Date: 2015-08-18

FCC PART 15C P

60

o

4510 1647.6 47852 4922.8 5060.4 5198
Frequency (MHz)
Site no. 3m Chamber Data no. 125
Dis. / Ant. : 3m 2014 3115 9607-4877 Int. pol. VERTICAL
Limit FCC PART 15C FEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT : 40" LCD PC
Power rating AC 120V/ &0Hz
Test HNods IEEESO0Z.11nHTZ0 S150MHz Tx
n/N : INF4030
Ant. Cab le AMP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark
IMHz) {dB/m) (B} (dBE] (dBuv) (dBuV/m) (dBuV/ ) (B}
1 5141.584 33.66 9.61 35.38 48.69 56.58 74.00 17.42 Peak
2 5150.000 33.68 9.62 35.38 45.28 53.20 74.00 20.80 Peak
3 5182.176 33.74 9.63 35.37 88.82 96.82 74.00 -22.82 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—iwp Factor
2 The emission levels that are 20dB below the official
limit are not reported.
Data: 27 2015 ReportFFOXCONNIACS 15011368R3 -WIFISG-FCC.EM6 (112)

Date: 2015-08-18

60
FCC PART 15¢
Tz
Y4510 1647.6 47852 19228 5060.4 5198
Frequency (WMHz)

Zite no. 3m Chamber Data no. H

Dis. / Ant. 3m 2014 3115 3507-4377 Ant. pol. HORIZCNTAL

Limit FCC PART 15C AW

Env. / Ins. 237C/54%

Engineer Leo-Li

EUT 40" LCD PC

Fower rating AC 1z0V/S0HzZ

Test Mode IEEES0DZ.11nHTZ20 5180MHz Tx

nH INF4030

Anc. Cable Anp Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) {dB/m) (dB) (dB) (dBuW) {dBuV/m) {dBuV/ m) (dB)

1 5136.080 33.65 9.61 35.39 34.09 41.96 54.00 1lz.04 Average
2z 5150.000 33.68 9.62 35.38 33.13 41.08 54.00 12.95 Average
3 5179.4z4 33.73 9.63 35.37 4. 64 BZ.63 54.00 -28.63 hverage

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor

The emission levels that are 20dE below the official
limit are not reported.

Data: 26 File: F:2015 Report FFOXCONNIACS 150 1368R3 -WIFISG-FCC.EM6 (112)
Level (dBi Date: 2015-08-18
120
o FCC PART 154
1o
%4510 16478 7852 192238 50604 BL
Frequency (MHz)
Site no. 3m Chardber Data no. i 26
Dis. / Ant. 3m 2014 3115 2607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating AC 120%/&0Hz
Test Mode IEEESOZ. 11nHTZ0 S51S0MHz Tx
n/N INF4030
Ant. Cable ANMP Emission
No. Freg. Faccor  Loss factor Reading Level Limits Margin Remark
iMHz)  (dE/m) (4B idE) {dBWY)  (dEWV/m) (GBuV/ml ()
1 5140.896 33.66 9.61 35.38 36.41 44.30 54.00 9.70 Averadge
2 5150.000 33.68 9.62 35.38 34.41 42.33 54.00 11.67 Average
3 5180.800 33.74 9.63 35.37 B0.92 &8.92 54.00 -34.92 Ahverage

Remsrks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor

The emission levels that are 20dB helow the official
limit are not reported.

2015 Report FIFOXCONNIACS 150 1368R3 -WIFISG-FCC.EMG (112)

Date: 2015-08-18

FCC PART 15C P|

60
1

Ly P P gt st i & -

0 4510 4647.6 4785.2 4922.8 5060.4 5198
Frequency (MHz)

site no. 3m Chamber Data no. 2

Dis. / kot. 3m zD14 3115 9607-4877 knt. pol. i HORIZONTAL

Limit FCC PART 15C PEAK

Eunv. / Ins. 237C/54%

Engineer Leo-Li

EUT 40" LCD PC

Fower raving : AC 120¥/G0Hz

Test Mode IEEES0Z.11nHT20 5180MHz  Tx

L%t INF4030

Ant. Ceble  ANP Emigsion
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dB}  {dB} (dBu¥)  (dBuV/m) {dBuV/m) (dB)

1 5140.896 33.66 9.61 35.38 44.45 52.34 74.00 21.66 Peak
2 5150.000 33.68 9.82 35.33 42.30 50.22 74.00 23.78 Peak
3 5178.736 33.73  9.83 35,37 82.68 0. 67 74.00 -16.67 Peak

Remarks: 1.

Ewission Level= Antenna Factor + Cable Loss + Reading
-Amp Factor

The emission levels that are 20dB below the official
limit are not reported.
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Data: 37 112015 Report FFOXCONN'ACS1501368R3 WIFISG-FCC.EMG (112)
Level (dBu! Date: 2015-08-18
120
1
FCC PART 15¢ PEAK
60
q ot
05235 5274, 5323, 5372 5421 5470
Frequency (MHz)
Site no. am Chamber pata mo. : 37
Dis. / Ant. : Gm 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC FART 15C PEAK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120V/60Hz
Test Mode IEEES0Z.11inHT20 S5za0MHz — Tx
N INF4030
int.  Cable AP Emission
No Freq. Factor Less factor Reading level Limits MNargin Remark
(MHz) (dB/m)  (dE)  (dE) (dBu¥)  (dBuV/m) (dBuV/m)  (dE)
1 5238.475 33.82 9.66  35.34 89.95 98.11 74.00 -24.11 Peal
2 5350.000 34.08  9.71  35.29 4z.82 s1.28 74.00  22.72 Peak
3 5433.250 34.15  9.75 35.26 44.21 52.85 74.00  21.1z FPeak
4 5460.000 34.23  P.76 35.25 4z.48 si.z2 74.00  22.78 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 39 2015 ReportFFOXCONNACS1501368R3 WIFISG-FCC.EMG (112)

Date: 2015-08-18

60 FCC PART 15C AV
\% 4
0 5225 5274. 5323. 5372, 5421, 5470
Frequency (MHz)

Site no. 3m Chamber Data no.

Dis. / Ant. : 3m 2012 3115 2607-4877 Ant. pol. : HORIZONTAL

Limit FCC PART 15C AW

Env. / Ins. 237C/ 5%

Engineer Leo-Li

EUT 40" LCD PC

Fover rating : AC 120V/60Hz

Test Mode IEEES0Z2.11nHT20 5240MHz — Tx

L% IHF4030

int. Cable ANP Emission
Mo Freq. Factor Less factor Reading Level Limits MNargin Remark
(MHz) (dB/m) (B} (B} (dBuv) (ABuV/ ) [dBuV/m) (dB)

1 5240.925 33.8¢ 9.66 35.34 78.58 86.74 54.00 -32.74 Average
z  5350.000 34.04  9.71  35.29 32.84 41.30 54.00  12.70 hverage
3 5449665 34.21  9.76  35.25 33.88 42.60 54.00  11.40 kverage
4 5460.000 34.23  9.76 35.25 33.41 42.15 54.00 11.85 kverage

Remarks: 1.

-kmp Factor
2. The emission levels that are Z0dE below the official
limit are not reported.

Emisgion Level= Antenna Factor + Cable Loss + Reading

Data: 38 File: F:2015 Report FIFOXCONNIACS1501368R3 WIFISG-FCC.EMG (112)
Level (dB Date: 2015-08-18
120
0 FCC PART 15C AV
\\W\A_‘ zZ P *
05225 5274, 5323. 5372, 5421 5470
Frequency (MHz)
Site no. 3m Chaminer pata no. : 38
Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 237/ 545
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120%/60Hz
Test Mode IEEESO0Z.11nHTZO0 5240MHz  Tx
N INF4030
Ant.  Cable  AmNP Emission
o Freq. Factor loss factor Reading level Limits MNargin Remark
(M) (dB/m)  (dB)  (dE) (dBuvi  (dBuV/m) (dBuV/m)  (dB)
1 5238.210 33.84 9.66 35.34 81.97 90.13 54.00 -36.13 Average
2 53s50.000 34.04 9.71 35.29 33.08 41.54 54.00 12.46 Average
3 53596.950 34.12  9.7%  35.27 34.03 4z.62 54.00 11.35 kverage
4 5460.000 34.23  9.76  35.25 33.22 41.96 54.00  12.04 kverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~hmp Factor
2. The emission levels that are 20dE below the official
limit are not reported.
Data: 40 2015 Report FFOXCONNACS15Q01368R3 -WIFISG-FCC.EMG (112)

Date: 2015-08-18

FCC PART 15C PEAK
60
4, IO PRV H S OV T R T
05225 5274, 5323. 5372, 5421, 5470
Frequency (MHz)

Site no. 3m Chanber Data no. :

Dis. / Ant. : 3m 2014 3115 2607-4877  Ant. pol. : HORIZONTAL

Limit FCC PART 15C PELK

Env. / Ins. 237C/54%

Engineer Leo-Li

EUT 40" LCD PC

Power rating : C 120%/60Hz

Test Mode IEEES0Z. 11nHTZ0 5240MHz Tx

nN INF4030

Ant. Ceble  ANP Emission
o Fredq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) {dB/m) 1dB) 1dBE) {dBuW) (dBuV/m) (dBuV/m) (dB)

1 5238.475 33.84 9.66 35.34 B6.64 94,80 74.00 -20.80 Peak
2 5350.000  34.04 9,71 35.28 41,59  50.05  74.00 23.95 Pesk
3 5356.565  34.05 9,71 35.29  43.70  S52.17  74.00 21.83 FPesk
4 5460.000 34.23 9.76 35.25 42 .09 50.83 74.00 23.17 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
-lwp Factor

2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15270
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Data: 53 112015 Report FFOXCONN'ACS1501368R3 WIFISG-FCC.EMG (112)
Level (dBu! Date: 2015-08-18
120
FCC PART 15¢ PEAK
60
3
05205 5258, 5311, 5364, 5417, 5470
Frequency (MHz)
Site no. 3m Chamber Data no. i 53
bis. / Anc. im 2014 3115 SE07-4877 Ant. pol. : HORIZONTAL
Limit FCC FART 15C PEAK
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120V/60Hz
Test Mode IEEES0Z.11inHT40 Sz30MHz — Tx
n/N INF4030
Ant. Cakble AMP Emission
No. Freq. Factor Less factor Reading level Limits MNargin Remark
(MHz) (dB/m (4B} (dB) (ABu¥)  (dBuV/m) (dBuV/m)  (dB)
1 5232.030 33.83 9.65 35.35 86.08 94.21 74.00 -20.21 Peak
2 5350.000 34.04 9.71 35.29 42.39 50.85 74.00 23.15 Peak
3 5407.725 34.12 9.7 35.27 44.75 53.36 74.00  20.64 FPeak
4 5460.000 34.23  P.76 35.25 41.48 s0.z2 74.00  23.78 Feak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Fastor

The emission levels that are 20dE below the official
limit are not reported.

12015 Report FFOXCONNIACS 1501368R3 -WIFISG-FCC.EMG (112)

Date: 2015-08-18

FCC PART 15C PEAK
60
3 ]
05205 5258, 5311. 5364. 5417. 5470
Frequency (MHz)

Zite no. 3m Chamber Data no. 1 55

Dis. / Ant. 3m 2014 3115 3507-4377 Ant. pol. VERTICLL

Limit FCC PART 15C PELK

Env. / Ins. 237C/54%

Engineer Leo-Li

EUT 40" LCD PC

Fower rating AC 1z0V/S0HzZ

Test Mode IEEES0Z.11nHT40 5230MHz Tx

nH INF4030

Anc. Cable Anp Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
iMHz) (dB/m)  (dB}) (dB) {dBuW}) (dBuV/m) [dBuV/m) (B}

1 5z30.970 33.83 9.65 35.35 89.91 95.04 54.00 -4%.04 Average
2z 5350.000 34.04 9.71 35.29 4z.01 £0.47 74.00 23.53 Peak
3 5396.330 34.12 9.74 35.27 43.93 5z.52 54.00 1.48 hverage
4 5450.000 34.23 9.76 35.25 42.38 51.12 54.00 2.88 hwverage

Remarks: 1.

Emission Level= Antenna Feotor + Cable Loss + Reading
-kmp Factor

The emission levels that are 20dB below the official
limit are not reported.

Data: 54

Level (dB

File: F:i2015 Report FIFOXCONN\ACS15Q1368R3 -WIFISG-FCC.EM6 (112)

Date: 2015.08-18

120

FCC PART 15C AV

+
05205 5258, 5311, 5364, 5417, 5470
Frequency (MHz)
Site no. 3m Chardber Data no. i 54
Dis. / Ant. : 3m 2014 3115 9607-4877 Ant. pol. HORIZONTAL
Limitc FCC PART 15C AW
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating AC 120%/&0Hz
Test Mode IEEES0Z.11nHT40 S230MHz Tx
n/N INF4030
Ant. Cable ANMP Emission
No Freg. Faccor  Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (=1 =13 (dBuv) (dBuV/ 1) (dBuv/m) (dB)
1 52z29.380 33.82 9.65 35.35 78.46 86.58 54.00 -32.58 Average
2 5350.000 34.04 9.71 35.29 32.97 41.43 54.00 12.57 Average
3 5451.980 34.22 5.76 35.25 33.87 42 .60 54.00 11.40 Average
4 5460.000 34.23 2.7¢6 35.25 33.31 4z.05 54.00 11.85 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 56 20115 Report FIFOXCONN\ACS1501368R3 -WIFISG-FCC.EM6 (112)

Date: 2015-08-18

60
FCC PART 15C AV
\W‘h—\.&ﬁ__ 1
0 5205 5258. 5311, 5364. 5417, 5470
Frequency (MHz)
Fite no. 3m Charber Data no. H-1-1
Dis. / hknt. P 3m Z014 3115 2607-4877 dnt. pol. : VERTICAL
Limit : FCC PART 15C AW
Env. / Ins. 237C/54%
Engineer Leo-Li
EUT 40" LCD PC
Fower rating AC 120W/60Hz
Test Mode IEEEBOZ. 11nHT40 5230MHz Tx
M/ INF4030
Ant. Cable ANp Emission
o Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  {dB) (dB} (dBuw) {dBuV/m) {dBuV/m) {dB]
1 5231.500 33.83 9.65 35.35 B82.82 90.95 54.00 -36.95 Average
2 E350.000 34.04 9.71 38.29 3.1 41.59 £4.00 12.41 Average
3 5446.945 34.21 9.75 35.25 33.97 4z.68 54.00 11.32 Average
4  5460.000 34.23 9.76 35.25 33.41 42.15 54.00 11.85 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-lwp Factor
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15270




AUDIX )

ECC ID:146INF4030

AUDIX Technology (Shenzhen) Co., Ltd.

page 5-7

5745-5825MHz Band:

Data: 61 212015 ReportiFFOXCONN'ACS 1501368R3 -WIFISG-FCC.EMG (112) Data: 62 File: F:i20115 Report FFOXCONNACS15Q1368R3 -WIFISG-FCC.EMG (112)
Level (dBu! Date: 2015-08-18 Level (dBuVim) Date: 2015-08-18
120 120
FCC PART 15C/ PRA
60 60
1 3 FCC PART 450 AY
]
05350 5432. 5514, 5596. 5678. 5760 05350 5432, 5514, 5596. 5678. 5760
Frequency (MHz) Frequency (MHz)
gite no. im Chamber Data no. gite no. 3m Charber Data no.
Dis. / Ant. W 2014 3115 2607-4877 Ant. pol. : HORIZONTAL Dis. / kot. 3m zD14 3115 9607-4877 knt. pol. i HORIZONTAL
Limit FCC PART 15C PEAK Limit FCC PART 15C AV
Env. / Ins. 237C/54% Env. / Ins. 2370/ 545
Engineer Leo-Li Engineer Leo-Li
EUT 40" LCD PC EUT 40" LCD PC
Power rating : AC 120V/60Hz Power rating : AC 120¥/G0Hz
Test Mode IEEES02.11la S745MHz  Tx Test Mode IEEES0Z.11a S5745MHz  Tx
/N INF4030 .55t INF4030
int. Cable ANMP Emission Ant. Csble  ANP Emission
No Freq. Factor Loss  factor  Reading  Level  Limits Margin Remark o Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) [dB)  (dB) (@BUY)  (dBuV/w) (dBuV/m)  (dB) (MHz) (dB/w) (4B}  (dB) (dBuY)  (dBuV/m) (dBuV/m]  (dB)
1 5415.830 34.16 9.7 35.26 44.11 52.75 74.00  21.25 FPeak 1 5453.730 34.22  9.76  35.25 33.88 42,61 54.00 11.39 hverage
z 5459580 34.23  P.76 35.25 4z.71 51.45 74.00  22.55 Feak @ 5459.580 34.23  9.76  35.25 33.65 42.39 54.00 11.61 hverage
3 5715.000 34.39  9.88  35.12 45.43 54.58 74.00  19.42 Peak 3 5715.000 34.39  9.88 35.12 34.98 44.13 54.00 9.87 kverage
4 5725.000 34.39 9.8 35.12 s0.22 59.38 74.00  14.62 Feak 4 5725.000 34.39  9.89 35.12 39.94 49.10 54.00 4.80 lverage
5 5745.650 34.40  9.90  35.11 89.71 98.90 74.00 -24.50 Peal 5 5744.420 34.40  9.90  35.11 81.886 91.05 54.00 -37.05 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-kmp Factor -kmp Factor
2. The emission levels that are 20dE below the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reported.
Data: 63 12015 Report FFOXCONNIACS 1501368R3 -WIFISG-FCC.EMG (112) Data: 64 120115 Report FFOXCONNACS15Q1368R3 -WIFISG-FCC.EM6 (112)
Level (dBuVim) Date: 2015-08-18 Level (dB Date: 2015-08-18
120 120
FCC PART 15(] REAI
4
60 60
1g FCC PART /150 AY
05350 5432. 5514, 5596. 5678. 5760 05350 5432. 5514 5596. 5678. 5760
Frequency (MHz) Frequency (MHz)
Hite no. 3m Chamber Data no. Hite no. im Chauber Data no. G 64
Dis. / Ant. Fm 2014 3115 9607-4877 Ant. pol. : VERTICAL Dis. / knt. 3m 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PELK Limit FCC PART 15C AW
Env. / Ins. 237C/54% Env. / Ins. 237C/ 545
Engineer Leo-Li Engineer Leo-Li
EUT 40" LCD PC EUT 40" LCD PC
Power raving : AC 120V/60Hz Power rating : AC 120¥/60Hz
Test Mode IEEES0Z.1ia S5745MHz  Tx Test Mode IEEESO0Z.1la 5745MHz  Tx
B/H INF4030 BN INF4030
int.  Cable  AMP Emission Ant.  Cable  AmP Emission
No Freq. Factor Loss — factor  Reading  Level  Limits Margin Remark o Freq. Factor Loss  factor  Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dB) (@Bu¥)  (dBuV/m) (dBuV/m)  (dB) (MHz) (dB/m) (4B}  (dB) (dBu¥)  (dBuV/m) (dBuV/m]  (dE)
1 5454.550 34.22 P.76 35.25 44.13 5z.86 74.00  z1.14 Feak 1 5438.870 34.19  9.75  35.25 33.77 42.46 54.00 11.54 hverage
z  5459.880 34.23  9.76  35.25 4z.44 51.18 74.00 22.82 Peak 2 5260.000 34.23  9.76 35.25 33.14 41.88 54.00 12.12 hverage
3 5715.000 34.39  9.88  35.12 44.34 53.49 74.00  20.51 Peak 3 5715.000 34.39  9.88 35.12 35.59 44.74 54.00 9.26 kverage
4 5725.000 34.39 9.8 35.12 56.93 66.09 74.00 7.91 Peak 4 5725.000 34.39 9.8 35.12 42.02 51.18 54.00 2.82  iverage
5 5740.320 34.40  9.90  35.11 90.586 99.75 74.00 -25.75 Peak 5 5744.420 34.40  9.90  35.11 83.63 92.82 54.00 -38.82 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

-kmp Factor
The emission levels that are 20dB below the official
limit are not reported.

-lwp Factor
The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15270
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Data: 73 12015 Report FFOXCONN'ACS 1501368R3 -WIFI5G-FCC.EMG (112)
Level (dBuVim) Date: 2015-08-18
120
1
FCC PART 15C PEAK
60
(PRI PR TCIE e R eSS R St e S B
05305 6194, 583, Ll 7361, 7750
Frequency (MHz)
Site no 3m Chamber Data no. : 73
Dis. / Ant 3m 2014 3115 9607-2877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
23%C/54%
Engineer Leo-Li
EUT : 40" LCD PC
Power rating : AC 120V/60Hz
Test Mode IEEES0Z.11la S5825MHz  Tx
B/ : INF4030
int. Cable  ANP Emission
No Freq. Factor Less factor Reading Llevel Limits MNargin Remark
(1Hz) (dB/m) (dB) (4B} (dBUY)  (dBuV/m) (dBuV/m) (B}
1 5828.340 34.43 9.9%  35.08 87.40 96.69 74.00 -22.69 Peak
2 5850000 34.4% 9.95  35.07 45.22 54.5% 74.00  19.46 Peal
3 5860.000 34.45 9.95  35.07 44.40 53.73 74.00  20.27 Peak
4 7z50.000 35.91 10.7%  35.50 45.61 54.76 74.00  15.24 FPeak
5 7685.540 36.62 11.15  35.68 44.58 £6.70 74.00  17.30 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20adB below the official
limit are not reported.
Data: 75 File: F:2015 Report FFOXCONN'ACS 1501368R3 -WIFI5G-FCC.EMG (112)
Level (dBuv/im) Date: 2015-08-18
120
1
FCC PART 15C PEAK
60 )
" AN
0 5805 6194, 6583, 6972, 7361, 7750
Frequency (MHz)
Site no. am Chamber pata mo. : 75
Dis. / Ant. : Gm 2012 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT : 40" LCD PC
Power rating : AC 120V/60HzZ
Test Mode IEEES0Z.1la S825MHz  Tx
/N : INF4030
int.  Cakle  ANP Emission
No Freq. Factor Less factor Reading Level Limits MNargin Remark
(MHz) (dB/m)  (dBy  (dB) (dBu¥)  (dBuV/m) (dBuV/m) (B}
1 5824.450 34.43  9.93  35.08 89.386 98.6% 74.00 -24.64 Peak
2z 5850.000 34.4%  9.95  35.07 48.25 57.57 74.00  16.43 Peak
3 5860.000 34.45  9.95  35.07 44.74 54.07 74.00  15.93 FPeak
4 7z50.000 35.91 10.72¢  35.50 43.03 54.15 74.00  18.82 Feak
5§ 7637.190 36.56 11.11  35.65 44.73 56.77 74.00  17.23 Peak

Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Fastor

2. The emission levels that are Z0dE below the official
limit are not reported.

Remarks: 1.

2015 Report FFOXCONN\ACS15Q1368R3 -WIFISG-FCC.EM6 (112)
Date: 2015-08-18

60
FCC PART 15C AV
. ]
05805 6194, 83. 6! 7361, 7750
Frequency (MHz)
Site no. Sm Charber Data no. R
Dis. / Ant. £ 2014 3115 9607-4877 hnt. pol. HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT 40" LCD PC
Fower rating AC 120W/&60Hz
Test Mode IEEESDZ.11a 5825MHz Tx
"N INF4030
Ant. Cable  AMP Emission
No. Freq. Facter Loss faetor Reading level Limits MNargin Remark
(MHz) (dB/m) (4B} (dB) (dBWW)  (dBuV/mi (dBuV/m)  (dB)
1 5824.450 34.43 9.93 35.08 79.83 89.11 54.00 -35.11 lAverage
2 5850.000 34.44 9.95 35.07 33.90 43.22 54.00 10.78 Averadge
3 5860.000 34.45 9.95 35.07 3%.60 43.93 54.00 10.07 Average
4 7250.000 35.91 10.74  35.50 33.45  44.60 54.00 9.40  hverage
5 7726.660 36.84 11.20 35.68 34,60 46.84 54.00 7.16 kverage

Remsrks: 1.

Data: 76
0 Level (dBuVim}

Emission Level= Antenna Factor + Cable Loss + Reading
—Amp Factor

The emission levels that are 208B below the official
limit are not reported.

File: F::2015 Report FFOXCONN\ACS15Q 1368R3 -WIFISG-FCC.EMG (112)
Date: 2015-08-18

0 FCC PART 15C AV
5
S ————roe
0 5805 6194, 6583, 6972, 7361, 7750
Frequency (MHz)
Site no. 3t Charber Data no. i 76
Dis. / Ant. Em 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C AW
Eav. / Ins. 23%C/54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120%/60HzZ
Test Mode IEEES0Z.11a 5825MHz  Tx
N INF4030
Ant. Csble  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dB}  {dB} (dBu¥)  (dBuV/m) {dBuV/m) (dB)
1 5524.450 34.43 9.93 35.08 82.66 91.94 54.00 -37.94 Average
2 5850.000 34.24 9.95 35.07 36.47 45.79 54.00 §.21 kverage
3 5&60.000 34.45 9.95  35.07 36.48 45,51 54.00 &.19  kverage
4 7250.000 35.91 10.74 35.50 33.32 44.47 54.00 2.53 kverage
5 7724.715 36.54 11.20 35,63 34.58 46.74 54.00 7.26 kverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hrp Faotor
2. The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 81 12015 Report FFOXCONN'ACS 1501368R3 -WIFI5G-FCC.EMG (112)
Level (dBuVim) Date: 2015-08-18
120
FCC PART 150 PEA
60
1
[oss bt AR AR
0 5350 5432, 14, 5 5678.
Frequency (MHz)
Site no 3m Chamber Data no. : 81
bis. / Ant am 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Z37C/54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120V/60Hz
Test Mode IEEES0Z.11nHT20 S5745MHz  Tx
B/ INF4030
int. Cable  ANP Emission
No. Freq. Factor Less factor Reading Llevel Limits MNargin Remark
(MHz) (dB/m)  (dE)  (dE) (dBu¥)  (dBuV/m) (dBuV/m)  (dE)
1 5436.000 34.19  9.75  35.26 44.41 53.09 74.00  20.91 Peak
2 5460.080 34.23  9.76  35.25 41.74 50.48 74.00 23.52 Peal
3 5715.000 34.39  9.88 35.12 43.22 52.37 74.00  21.63 Peak
4 5724.100 34.39 9.8 35.12 50.63 59.85 74.00  14.15 FPeak
5§ 5725.000 34.30 0.8 35.12 48.74 £7.90 74.00  16.10 FPeak
6 5743.450 34.40  §.90  35.11 86.43 95,65 74.00 -z1.68 Feak
Remarks: 1. Emission Level- Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB below the official
limit are not reported.
Data: 83 File: F:2015 Report FFOXCONN'ACS 1501368R3 -WIFI5G-FCC.EMG (112)
Level (dBuv/im) Date: 2015-08-18
120
FCC PART 150 P
4
60
1
ittt
05350 5432, 5514, 5596, 5678,
Frequency (MHz)
Site no. am Chamber Data mo. : B3
pis. / Anc. sm o 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. Z37C/ 545
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120V/60HzZ
Test Mode IEEES0Z.11nHT20 S574SMHz  Tx
/N INF4030
int.  Cakle  ANP Emission
No. Freq. Factor Less factor Reading Level Limits MNargin Remark
(MHz) (dB/m)  (dBy  (dB) (dBu¥)  (dBuV/m) (dBuV/m) (B}
1 5416.830 34.16  9.7%  35.26 43.91 52.55 74.00  21.45 Peak
2z 5460.000 34.23  9.76  35.25 41.90 50.64 74.00  23.36 Peak
3 5715.000 34.39  9.85  35.12 45.10 52.25 74.00  21.75 FPeak
4 5723.820 34.39 9.8 35.12 57.66 66.82 74.00 7.18 Peak
5§ 5725.000 34.39 9.8  35.12 49.83 59.05 74.00  14.95 Peak
6 5744.830 34.40  9.90  35.11 88.49 a7.68 74.00 -23.68 Peak

Remarks: 1.

Emission Level= Antenna Faotor + Cable Loss + Reading
-kmp Factor

The emission levels that are Z0dB below the official
limit are not reported.

2015 Report FFOXCONN\ACS15Q1368R3 -WIFISG-FCC.EM6 (112)

Date: 2015-08-18

& FCC PART 150/ A
3
05350 5432, 1. 5! 5678. 5760
Frequency (MHz)
Site no. 3m Charber Data no. : 82
Dis. / Ant. Im 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 2370/ 54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120W/60Hz
Test Mode IEEES0Z.11nHT20 S5745MHz  Tx
N INF4030
Ant. Ceble  AMP Emission
No. Freq. Fagtor less facter Reading Llevel Limits MNargin Remark
(M) (dB/m)  (dB)  (dE) (dBuvi  (dBuV/m) (dBuV/m)  (dB)
1 5449.220 34.21  9.76 35.25 33.91 42.63 54.00  11.37 kverage
2 5459.880 34.23  9.76 35.25 33.07 41.81 54.00 12.19 Average
3 5715.000 34.39 9.88 35.12 33.50 42.865 54.00 11.35 Average
4 5723.920 34.39  9.89  35.12 35.13 44.35 54.00 9.65  kverage
& 5725.000 34.39  9.89  35.12 35.08 44.24 54.00 9.7¢  kverage
6 5744.420 34.40  9.80  35.11 75.65 54,54 54.00 -30.84 kverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 84 File: F:2015 Report FIFOXCONNACS 150 1368R3 WIFISG-FCC.EMG (112)

0 Level (dBuVim}

Date: 2015-08-18

0 FCC PART 450 &
+
0 5350 5432, 5514, 5596. 5678. 5760
Frequency (MHz)

Site no. 3t Charber Data no. ¢ 84

Dis. / Ant. Em 2014 3115 9607-4877 Ant. pol. : VERTICAL

Limit FCC PART 15C AW

Eav. / Ins. 23%C/54%

Engineer Leo-Li

EUT 40" LCD PC

Power rating : AC 120%/60HzZ

Test Mode IEEES0Z. 11nHT20 5745MHz  Tx

N INF4030

Ant. Csble  ANP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dB}  {dB} (dBu¥)  (dBuV/m) {dBuV/m) (dB)

1 5453.320 34.22  9.76 35.25 33.78 42.51 54.00  11.49 Average
2 5459.880 34.23 9.76 35.25 33.04 41,78 54.00 12.22 Average
3 5715.000 34.39 9.8 35.12 34.89 44,04 54.00 9.96 kverage
4 5725.000 34.3%  8.88  35.12 39.78 45.94 54.00 5.06 kverage
5 5744.420 34.20 9.90 35,11 81.73 0,92 54.00 -36.92 kverage

Remarks: 1.

Emission Level= Intenna Factor + Cable Loss + Reading

—hrp Faotor
The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 93 12015 Report FFOXCONN'ACS 1501368R3 -WIFI5G-FCC.EMG (112)
Level (dBuVim) Date: 2015-08-18
120
1
FCC PART 15C PEAK
60
4
05305 6194, 583, Ll 7361, 7750
Frequency (MHz)
Site no 3m Chamber Data no. : 93
Dis. / Ant 3m 2014 3115 9607-2877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
23%C/54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120V/60Hz
Test Mode IEEES0Z.11nHT20 S5825MHz  Tx
B/ IHF4030
int. Cable  ANP Emission
No. Freq. Factor Less factor Reading Llevel Limits MNargin Remark
(1Hz) (dB/m) (dB) (4B} (dBUY)  (dBuV/m) (dBuV/m) (B}
1 5820.560 34.43  9.93  35.08 89.06 98.34 74.00 -24.34 Peak
2 5850000 34.4% 9.95  35.07 47.01 56.33 74.00  17.67 Peal
3 5860.000 34.45 9.95  35.07 46.04 55.37 74.00  18.63 Peak
4 7z50.000 35.91 10.7%  35.50 4z.69 53.84 74.00  20.16 FPeak
5 767z.200 36.61 11.15  35.67 44.46 £6.55 74.00  17.45 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20adB below the official
limit are not reported.
Data: 95 File: F:2015 Report FFOXCONN'ACS 1501368R3 -WIFI5G-FCC.EMG (112)
Level (dBuv/im) Date: 2015-08-18
120
FCC PART 15C PEAK
60 5
0 5805 6194, 6583, 6972, 7361, 7750
Frequency (MHz)
Site no. am Chamber pata mo. : 95
pis. / Ant. M 2014 3115 9607-2877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120V/60HzZ
Test Mode IEEES0Z.11nHT20 S5825MHz  Tx
/N INF4030
int.  Cakle  ANP Emission
No. Freq. Factor Less factor Reading Level Limits MNargin Remark
(MHz) (dB/m) [dB}  (dB) (dBu¥)  (dBuV/m) (dBuV/m) (B}
1 5820.560 34.43  9.93  35.08 85.46 94.74 74.00 -20.74 Peak
2z 5850.000 34.4%  9.95  35.07 45.41 54.73 74.00  19.27 Peak
3 5860.000 34.45  9.95  35.07 45.54 52.87 74.00  21.13 FPeak
4 7z50.000 35.91 10.72¢  35.50 4z.38 53.54 74.00  20.46 Feak
5 7619.685 36.57 11.09  35.65 44.53 56.60 74.00  17.40 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading

—hmp Fastor
The emission levels that are Z0dB below the official
limit are not reported.

2015 Report FFOXCONN\ACS15Q1368R3 -WIFISG-FCC.EM6 (112)
Date: 2015-08-18

60
FCC PART 15C AV
. &
05805 6194, 83, 6! 7361 7750
Frequency (MHz)
Site no. 3m Charber Data no. : 94
Dis. / Ant. Im 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C AV
Env. / Ins. 2370/ 54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120W/60Hz
Test Mode IEEES0Z.11nHT20 5825MHz  Tx
N INF4030
Ant. Ceble  AMP Emission
o Freq. Fagtor less facter Reading Llevel Limits MNargin Remark
(M) (dB/m)  (dB)  (dE) (dBuvi  (dBuV/m) (dBuV/m)  (dB)
1 5824.450 34.43  9.93  35.08 79.24 88.52 54.00 -34.52 kverage
2 5850.000 34.44 9.95  35.07 34.38 43.70 54.00  10.30 Average
3 5860.000 34.45 9.95  35.07 34.81 44.14 54.00 9.86 hverage
4 7250.000 35.591 10,74  35.50 33.39 44.54 54.00 9.46 hverage
£ 7685.515 36.61 11.16  35.67 34.08 47.08 54.00 6.9z kverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~hmp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 96 File: F:2015 Report FIFOXCONNACS 150 1368R3 WIFISG-FCC.EMG (112)

0 Level (dBuVim}

Date: 2015-08-18

0 FCC PART 15C AV
" il
05805 6194, 6583, 6972 7361 7750
Frequency (IHz)
Site no. 3m Charber Data no. 96
Dis. / Ant. 3m 2014 3115 2607-4877 Ant. pol. HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 2370/ 545
Engineer Leo-Li
EUT 40" LCD PC
Power rating AC 120%/6G0HZ
Test Mode IEEES0Z.11nHT20 5825MHz Tx
"N INF4030
Ant.  Csble  ANP Emission
No Freq. Facter Loss factor Reading Level Limits MNargin Remark
(MHz) {dB/m) 1dB) 1dBE) {dBuW) (dBuV/m) {dBuV/m) 1dB)
1 5824.450 34.43 9.93 35.08 78.16 87.44 54.00 -33.4% Average
2 5850.000 34,44 9.95 35.07 34.05 43.37 54.00 10.63 Average
3 5860.000 34.45  9.95  35.07 33.91 43.24 54.00 10.76 kverage
4 7250.000 35.91 10.74¢  35.50 33.58 44.73 54.00 ©.27 hverage
s 7701.375 36.62 11.18 35.68 34.52 46.64 54.00 7.36 hverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—Awp Factor
2. The emission levels that are 2Z0dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 101 12015 Report FFOXCONN'ACS 1501368R3 -WIFI5G-FCC.EMG (112)
Level (dBuVim) Date: 2015-08-19
120
FCC PART 154 PEAI
3
60
M SRS
0 5350 5436. 22, 5 5694. 5780
Frequency (MHz)
Site no. 3m Chamber Data no. 101
Dis. / Ant 3m 2014 3115 9607-2877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
23%C/54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120V/60Hz
Test Mode IEEES0Z.11nHT40 5755 MHz  Tx
B/ IHF4030
int. Cable  ANP Emission
No. Freq. Factor Less factor Reading Llevel Limits MNargin Remark
(1Hz) (dB/m) (dB) (4B} (dBUY)  (dBuV/m) (dBuV/m) (B}
1 5460.000 34.23  9.76  35.25 41.92 50.66 74.00  23.34 Peak
2 5715.000 34.39  9.88  35.12 47.939 57.1% 74.00  16.86 Peal
3 5722.810 34.39  9.89 35.12 56.70 65.86 74.00 8.14 Peak
4 5725.000 34.39 9.8 35.12 52.77 61.93 74.00  12.07 FPeak
5§ 5753.340 34.40  9.90  35.11 57.76 96.95 74.00 -22.95 FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20adB below the official
limit are not reported.
Data: 103 File: F:2015 Report FFOXCONN'ACS 1501368R3 -WIFI5G-FCC.EMG (112)
Level (dBuv/im) Date: 2015-08-19
120
FCC PARY 15¢ PEAI
4
60
1 2
Pt b
05350 5436, 5522, 5608, 5694, 5780
Frequency (MHz)
Site no. am Chamber Data no. 103
pis. / Ant. M 2014 3115 9607-2877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120V/60HzZ
Test Mode IEEES0Z.11nHT40 S7SSMHz  Tx
/N INF4030
int.  Cakle  ANP Emission
No. Freq. Factor Less factor Reading Level Limits MNargin Remark
(MHz) (dB/m)  (dBy  (dB) (dBu¥)  (dBuV/m) (dBuV/m) (B}
1 5426.540 34.17  9.7%  35.26 44.43 53.08 74.00  20.92 Peak
2z 5460.000 34.23  9.76  35.25 45.36 52.10 74.00  21.90 Peak
3 5715.000 34.39  9.85  35.12 50.85 60.00 74.00  14.00 FPeak
4 5725.000 34.39 9.8 35.12 56.73 65.89 74.00 G.11 Peak
§ 5752.050 34.40 9.90  35.11 89.57 98.76 74.00 -24.76 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

—hmp Fastor
The emission levels that are Z0dB below the official
limit are not reported.

Data: 102 2015 Report FFOXCONNIACS15Q1368R3 WIFISG-FCC.EMG (112)
Level (dB Date: 2015-08-19
120
& FCC PART 15C A
E
05350 5436, 22. 5 5694, 5780
Frequency (MHz)
Site no. Sm Charber Data no. 102
Dis. / Ant. : 3m 2014 3115 9607-4877 hnt. pol. HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 23%C/54%
Engineer Leo-Li
EUT 40" LCD PC
Fower rating AC 120W/&60Hz
Test Mode IEEESDZ. 11nHT40 5755 MHz Tx
"N INF4030
Ant. Cable  AMP Emission
No. Freq. Facter Loss faetor Reading level Limits MNargin Remark
(MHz) (dB/m) (4B} (dB) (dBWW)  (dBuV/mi (dBuV/m)  (dB)
1 5439.010 34.19 9.75 35.25 33.86 42 .55 54.00 11.45 Average
2 5460.000 34.23 9.76 35.25 33.45 4z.19 54.00 11.81 Averadge
3 5715.000 34.39 9.88 35.1z2 36.53 45.68 54.00 8.32 Average
4 5722.810 34.39  9.89 35.12 40.42 49.58 54.00 4.42  hverage
& 5725.000 34.39  9.89 35.12 40,36 49,82 54.00 4.48 hverage
6 5753.340 34.40  9.30  35.11 76.27  ©5.46 54.00 -31.46 Average

Remarks: 1.

Data: 104

—Amp Factor

Emission Level= Antenna Factor + Cable Loss + Reading

2. The emission levels that are 20dB below the official

limit are not reported.

File: F::2015 Report FFOXCONN\ACS15Q 1368R3 -WIFISG-FCC.EMG (112)

0 Level (dBuVim}

Date: 2015-08-19

0 FCL RT 15C A'
1 M/
05350 5436 5522. 5608, 5694. 5780
Frequency (MHz)

Site no. 3m Charber Data no. 104

Dis. / Ant. : 3m 2014 3115 2607-4877 Ant. pol. VERTICAL

Limic FCC PART 15C AW

Env. / Ins. 23%C/54%

Engineer Leo-Li

EUT 40" LCD PC

Power rating AC 120%/6G0HZ

Test Mode IEEES0Z.11nHT40 S5755MHz Tx

"N INF4030

Ant. Cable ANF Ewmission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  {dB) idE} {dBuW) {dBuV/m) {dBuv/m) idB)

1 5460.000 34.23 9.76 35.25 33.02 41.76 54.00 l2.2% Average
2 5715.000 34.39 9.88 35.12 41.06 50.21 54.00 3.79 Average
3 572z.810 34.39 5.89 35.12 45.61 54.77 54.00 -0.77 kverage
4 57z5.000 34.38 2.5 35.1z 45.10 54.26 54.00 -0.26 hkverage
5 5753.340 34.40 2.90 35.11 §2.94 9z2.13 54.00 -38.13 Average

Remarks: 1.

—hrp Faotor

Emission Level= Intenna Factor + Cable Loss + Reading

2. The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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Data: 109 12015 Report FFOXCONN'ACS 1501368R3 -WIFI5G-FCC.EMG (112)
Level (dBuVim) Date: 2015-08-19
120
1
FCC PART 15C PEAK
60 5
0 5760 6158, 56. Ll 7352, 7750
Frequency (MHz)
Site no 3m Chamber Data no. : 109
bis. / Ant am 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C PEAK
Z37C/54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120V/60Hz
Test Mode IEEES0Z.11nHT40 S795MHz  Tx
B/ INF4030
int. Cable  ANP Emission
No. Freq. Factor Less factor Reading Llevel Limits MNargin Remark
(MHz) (dB/m)  (dE)  (dE) (dBu¥)  (dBuV/m) (dBuV/m)  (dE)
1 5793.830 34.42  9.92  35.09 86.43 95.68 74.00 -21.68 Pealk
2 5850000 34.4% 9.95  35.07 4z.85 52.17 74.00  21.83 Peal
3 5860.000 34.45 9.95  35.07 42.65 51.98 74.00 22.02 Peak
4 7z50.000 35.91 10.7%  35.50 45.26 54.41 74.00  15.59 FPeak
5 7684.330 36.61 11.16  35.67 46.14 £5.24 74.00  15.7¢ FPeak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20adB below the official
limit are not reported.
Data: 111 File: F:2015 Report FFOXCONN'ACS 1501368R3 -WIFI5G-FCC.EMG (112)
Level (dBuVim) Date: 2015-08-19
120
1
FCC PART 15C PEAK
60
PRI e |
0 5760 6158, 6556. 6954, 7352 7750
Frequency (MHz)
Site no. am Chamber pata mo. : 111
pis. / Anc. sm o 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. Z37C/ 545
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120V/60HzZ
Test Mode IEEES0Z.11nHT40 S79SMHz  Tx
/N INF4030
int.  Cakle  ANP Emission
No. Freq. Factor Less factor Reading Level Limits MNargin Remark
(MHz) (dB/m) [dB}  (dB) (dBu¥)  (dBuV/m) (dBuV/m) (B}
1 5783.880 34.42  9.91  35.10 88.58 97.81 74.00 -23.81 Peak
2z 5850.000 34.4%  9.95  35.07 45.67 52.99 74.00  21.01 Peak
3 5860.000 34.45  9.95  35.07 4z.44 51.77 74.00  22.23 Peak
4 7z50.000 35.91 10.72¢  35.50 4z.93 54.08 74.00  18.52 Feak
§ 7750.000 36.65 11.23  35.70 44.94 57.12 74.00  16.88 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Fastor

The emission levels that are Z0dB below the official
limit are not reported.

Data: 110 2015 Report FFOXCONNACS15Q1368R3 WIFISG-FCC.EMG (112)
Level (dB Date: 2015-08-19
120
60
FCC PART 15C AV
L
05760 6158, 56. 6! 7352, 7750
Frequency (MHz)
Site no. 3m Charber Data no. : 110
Dis. / Ant. Im 2014 3115 9607-4877 Ant. pol. : HORIZONTAL
Limit FCC PART 15C AV
Env. / Ins. 2370/ 54%
Engineer Leo-Li
EUT 40" LCD PC
Power rating : AC 120W/60Hz
Test Mode IEEES0Z.11nHT40 S5795MHz  Tx
N INF4030
Ant. Ceble  AMP Emission
o Freq. Fagtor less facter Reading Llevel Limits MNargin Remark
(M) (dB/m)  (dB)  (dE) (dBuvi  (dBuV/m) (dBuV/m)  (dB)
1 5795.820 34.42  9.92  35.08 79.02 88.27 54.00 -34.27 kverage
2 5850.000 34.44 9.95  35.07 33.78 43.10 54.00  10.90 Average
3 5860.000 34.45 9.95  35.07 34.08 43.21 54.00  10.59 Average
4 7250.000 35.591 10,74  35.50 33.76 44.91 54.00 9.00  hverage
£ 7714.130 36.63 11.20 35.¢68 34.585 46,68 54.00 7.31 hverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
~hmp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
Data: 112 File: F:2015 Report FIFOXCONNACS 150 1368R3 WIFISG-FCC.EMG (112)

0 Level (dBuVim}

Date: 2015-08-19

0o

FCC PART 15C AV
s
]
5760 6158, 6556, 6954. 7352, 7750
Frequency (MHz)
Site no. 3t Charber Pata no. ¢ 112
Dis. / Ant. Em 2014 3115 9607-4877 Ant. pol. : VERTICAL
Limit FCC PART 15C AW
Eav. / Ins. 23%C/54%
Engineer Leo-Li
EUT 40" LCD PC

Pover rating

LC 120W/60HZ

Test Mode IEEES0Z. 11nHT40 5795MHz  Tx
N INF4030
Ant. Csble  ANP Emission
No Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) {dB}  {dB} (dBu¥)  (dBuV/m) {dBuV/m) (dB)

1 5795.820 34.42 9.92 35.09 81.48 90.73 54.00 -36.73 Average
2 5850.000 34.24 9.95 35.07 34.53 43 .85 54.00 10.15 Average
3 5&60.000 34.45 9.95  35.07 33.50 42 .63 54.00 11.17 kverage
4 7250.000 35.91 10.74 35.50 33.74 44.89 54.00 2.11  kverage
5 7710.200 36.63 11.18 35.68 34.79 46.92 54.00 7.08 kverage

Remarks: 1.

Ewission Level= Antenna Factor + Cable Loss + Reading
—hrp Faotor

The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15270



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:146INF4030 page 6-1

6. 6dB&26dB Bandwidth Test

6.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. Spectrum Agilent NO9030A MY51380221 | Oct. 29, 14 | 1Year
Attenuator .
2. (20dB) Agilent 8491B MY39262165 | Apr. 28,15 | 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 28620/2 Apr. 28,15 | 1 Year
6.2.Limit

6dB Bandwidth should be not less than 500kHz
6.3.Test Procedure

6dB Bandwidth:

The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and
300 KHz VBW for signal width below 20MHz and 300KHz RBW ,1MHz VBW for
Above 20MHz signal Bandwidth.

26dB Bandwidth:

The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and
300 KHz VBW The 26dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 26dB.

6.4.Test Results

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15270
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5180-5240MHz Band:

6dB bandwidth

EUT:40°” LCD PC

M/N: INF4030

Test date: 2015-08-21

Pressure: 101.4+1.0 kpa

Humidity:52.1£3.0%

Tested by: Leo-Li

Test site: RF site

Temperature:22.6+0.6

Frequency 6dB bandwidth Limit

Test Mode MHz MHz (KHz)

5180 15.74 500

lla 5200 15.92 500

5240 16.33 500

" 5180 17.38 500
n

HT20 5200 15.15 500

5240 17.59 500

11n 5190 33.92 500

HT40 5230 34.23 500

Conclusion PASS

26dB bandwidth

EUT: 40” LCD PC

M/N: INF4030

Test date: 2015-08-21

Pressure: 101.4+1.0 kpa

Humidity:52.1£3.0%

Tested by: Leo-Li

Test site: RF site

Temperature:22.6+0.6

Frequenc -26dB bandwidth Limit

Test Mode Mz MHz (KHz)
5180 18.48 N/A
11a 5200 18.23 N/A
5240 18.41 N/A
5180 18.79 N/A
HITI;IO 5200 18.74 N/A
5240 18.79 N/A
11n 5190 37.74 N/A
HT40 5230 38.00 N/A

Conclusion PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15270
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5745-5825MHz Band:
6dB bandwidth

EUT: 40> LCD PC

M/N: INF4030

Test date: 2015-08-21

Pressure: 101.4+1.0 kpa

Humidity:52.1£3.0%

Tested by: Leo-Li

Test site: RF site

Temperature:22.6+0.6

Test Mode Frequency 6dB bandwidth Limit
MHz MHz (KHz)

5745 16.34 500

11a 5785 14.80 500
5825 15.10 500

'n 5745 15.26 500
HT20 5785 17.14 500
5825 14.16 500

11n 5755 31.32 500
HT40 5795 30.61 500

Conclusion PASS

26dB bandwidth

EUT: 40> LCD PC

M/N: INF4030

Test date: 2015-08-21

Pressure: 101.4£1.0 kpa

Humidity:52.1+3.0%

Tested by: Leo-Li

Test site: RF site

Temperature:22.6+0.6

Frequenc 26dB bandwidth Limit

Test Mode Mz MHz (KHz)
5745 18.32 N/A
11a 5785 18.23 N/A
5825 18.33 N/A
5745 18.77 N/A
HlTlgo 5785 18.69 N/A
5825 18.60 N/A
11n 5755 37.97 N/A
HT40 5795 38.12 N/A

Conclusion PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15270
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5180-5240MHz Band:

6dB bandwidth

11a

11n HT20

5180MHz

gt T e s b

Ty

r 8.8 GHz
s B 183 ke FVEW 0 ik
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/. OUTPUT POWER TEST

7.1.Test Equipment

Item | Equipment | Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. Spectrum Agilent N9030A MY51380221 | Oct.29, 14 1Year
2. | Power meter Anritsu ML2487A 6K00002472 | Apr.28, 15 1Year
3. | Power sensor Anritsu MA2491A 0033005 Apr.28, 15 lYear
Attenuator .
4. (20dB) Agilent 8491B MY39262165 | Apr.28, 15 1 Year
5. RF Cable | Hubersuhner | SUCOFLEX102 28620/2 Apr.28, 15 1 Year
7.2.Limit

For the band 5.15-5.25 GHz.

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW provided the
max-imum antenna gain does not exceed 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over
the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B,
where B is the 26 dB emission bandwidth in megahertz.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.

7.3.Test Procedure

1. Connected the EUT’s antenna port to measure device by 26dB attenuator.

2. For IEEE 802.11a and IEEE802.11n HT20 and 802.11ac VHT20 mode, use a PK power meter
which’s
modes’ PK output power.

3. For IEEE802.11n HT40 mode, because the signal’s bandwidth is about 40MHz and above
20MHz bandwidth of power sensor ML2491A. So use the test method described in
KBD789033 clause E Method SA-1

1))

2)
3)
4)
5)
6)

7)

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.

bandwidth is 20MHz and above 26dB bandwidth of signal to measure out each test

Connect the antenna port to the spectrum analyzer and Set span of the spectrum to
encompass the entire emission bandwidth (EBW) of the signal.

Set the RBW=1MHz and VBW =3MHz

Number of points in sweep > 2 Span / RBW

Detector = RMS

Sweep time = auto couple

Allow the sweep to “free run” and set the Trace average at least 100 traces in power
averaging (i.e., RMS) mode.

Compute power by integrating the spectrum across the 26 dB EBW of the signal using the
instrument’s band power measurement function with band limits set equal to the EBW
band edges.
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7.4.Test Results
5180-5240MHz Band:
EUT: 40> LCD PC
M/N: INF4030
Test date: 2015-08-24 Pressure: 101.4£1.0 kpa Humidity:52.1+3.0%
Tested by: Leo-Li Test site: RF site Temperature:22.6+0.6
Maximum Conducted .
Test Frequency Output Power Limit
Mode MHz dBm (dBm)
5180 6.97 24
11a 5200 7.02 24
5240 6.41 24
5180 6.27 24
ln 5200 6.20 24
HT20 :
5240 5.65 24
11n 5190 6.93 24
HT40 5230 6.37 24
Conclusion: PASS
5745-5825MHz Band:
EUT: 40> LCD PC
M/N: INF4030
Test date: 2015-08-24 Pressure: 101.4£1.0 kpa Humidity:52.1+3.0%
Tested by: Leo-Li Test site: RF site Temperature:22.6+0.6
Maximum Conducted ..
Test Frequency Output Power Limit
Mode MHz dBm (dBm)
5745 7.62 30
11a 5785 8.14 30
5825 8.04 30
5745 6.93 30
Hn 5785 7.39 30
HT20 :
5825 7.54 30
11n 5755 7.77 30
HT40 5795 8.22 30
Conclusion: PASS
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8. SPECTRAL DENSITY TEST

8.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. Spectrum Agilent N9030A MY51380221 | Oct.29, 14 | 1Year
Attenuator .
2. (20dB) Agilent 8491B MY39262165 | Apr.28,15 | 1 Year
3 RF Cable Hubersuhner | SUCOFLEX102 28610/2 Apr.28,15 | 1 Year
8.2.Limit

Band 5150-5250 MHz:
The e.i.r.p spectral density shall not exceed 10 dBm in any 1.0 MHz band.
Band 5250-5350 MHz:
The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.
Band 5470-5725 MHz:
The power spectral density shall not exceed 11 dBm in any 1.0 MHz band.
Band 5725-5850 MHz:
The power spectral density shall not exceed 30 dBm in any 500 KHz band.

8.3.Test Procedure

For the Band 5.15-5.25GHz:
The transmitter output was connected to a spectrum analyzer. Power density was measured
by spectrum analyzer with IMHz RBW and 3MHz VBW; Detector: RMS mode.

For the band 5.725-5.85 GHz:

The transmitter output was connected to a spectrum analyzer. Power density was measured

by spectrum analyzer with IMHz RBW and 3MHz VBW,RMS Detector.

So use the test method described in KDB789033 clause E

1) Set the RBW=100kHz and VBW =3MHz

2) Number of points in sweep > 2 Span / RBW.(This ensures that bin-to-bin spacing is <
RBW?/2, so that narrowband signals are not lost between frequency bins.)

3) Sweep time = auto

4) Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector mode.

5) Use the “peak search” function of spectrum analyzer find the max value, then add 10log
(500kHz/RBW) to the measured result.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.
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8.4.Test Results
5180-5240MHz Band:

EUT: 40” LCD PC

M/N: INF4030

Test date: 2015-08-24

Pressure: 101.4+1.0 kpa

Humidity:52.7+3.0%

Tested by: Leo-Li

Test site: RF site

Temperature:22.6+0.6

Frequenc Power Densit Limit
Test Mode Mz (dBm/MHz)y dBm/MHz
5180 -3.153 11
11a 5200 23.025 11
5240 -3.209 11
5180 -3.995 11
l1n 5200 -3.896 11
HT20
5240 ~4.602 11
5190 -5.985 11
Hn HT40 5230 -6.465 11
Conclusion: PASS

5745-5825MHz Band:

EUT: 40” LCD PC

M/N: INF4030

Test date: 2015-08-24

Pressure: 101.3+1.0 kpa

Humidity:53.2+3.0%

Tested by: Leo-Li

Test site: RF site

Temperature:22.9+0.6

Frequency Power density Limit
Test Mode MHz (dBm/500KHz) dBm/500K Hz
5745 -3.358 30
1la 5785 -2.795 30
5825 -3.391 30
5745 -4.316 30
11n HT20 5785 -3.887 30
5825 -4.084 30
5755 -6.676 30
Hn HT40 5795 -6.628 30
Conclusion: PASS

Note 1:

1. Correction factor =10log(500kHz/100kHZz)=6.9897
2. Result=Reading value + Correction factor
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9. ANTENNA REQUIREMENT

9.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device. And according to FCC 47 CFR Section 15.407 (a), if transmitting
antennas of directional gain greater than 6dBi are used, the power shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6dBi.

9.2. Antenna Connected Construction

The antennas used for this product are PIFA antenna that no antenna other than that furnished
by the responsible party shall be used with the device, the maximum peak gain of the transmit
antenna is 3.43 dBi.
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10. DEVIATION TO TEST SPECIFICATIONS
[ NONE]
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